Owner’s Manual
8" & 10” Transport Augers

Publication No. B012842 — Rev 10

Toll Free 148664272638
www.brandt.ca







8" & 10” Std & SC Augers

Pre-delivery Inspection Sheet

To the Dealer

In order to ensure that this Auger will provide your customer with many years of trouble free service,
please ensure that the following Dealer Inspection has been performed.

DEALER INSPECTION REPORT

General Run In

__ Wheel Bolts Tight - 80 ft.Ibs. ___ Auger has been elevated and lowered

___ Tire Pressure as per sidewall marking. without any problems.

____ Winch lift cable clamps tight - torqued to 15 —— Auger has been run for several rnlnu.tes and
ft Ibs checked for unusual noise and vibration.

____ All Fasteners are tight.

___ Bearing lock collars are tight.
__ Allshields are in place.

___ Gearbox filled to proper level.
___ Drive chain tensioned correctly.

____ Drive belts are aligned and properly
tensioned.

__ All safety decals in place & legible.
__ Paint scratches touched up.

___ Grease PTO Shaft.

___ PTO shields in place & rotate freely.

__ Allapplicable service bulletins performed.

Date Dealer’s Signature:




8" & 10" Std & SC Augers



8” & 10” Transport Augers

Table of Contents

CHAPTER1 IntrOdUCtion 0.0..oooou..o..oooou..o..oooou..o..oooou.....oo1

1.1 Operator Orientation  vivveeeeeseeeerseescssescssnssssscscsssscssnases 1
1.2 Safety Awareness Sign Off Form  .vvvrtttiiiieeiieeeeesssssssssssnnnns 2
1.3 General Specifications  «.vveeeeseeertrsssessseessssssssssssssssssnanns 3
1.4 Description and Location of Major Components  «..cceeeeeessssssssssens 5

CHAPTER2  Important Safety INformation .....eeeeeessseccsccceeesssseees?

2.1 Safety Symbols / Signal Words — «.ceeeeiiiiiieereiiienerecesensscscnnnns 8
2.1.1 Recognizing Safety Information ....ciiiieeriiiiiireeeninnnnnenns 8
2.1.2 Understanding Signal Words  ceeeeeeeereoreeesoccenssssnccsscanss 8
2.1.3 Safety Messages /Decals viveeeeereeeeeenssesssensssssssensssaons 9

2.2 General Safety Precautions «eeeeeeeeeeeneessescssesssecesensscscnnnas 10
2.2.1 Personal Protection EQUIPMENt  .eiiiiiieernesernneccsscccennanes 11
2.2.2 Handling Chemicals Safely  «iiiiiiieesrissnssessseennnnnnnnnnnas 11

2.3 Operating Precautions  veveeeeeeeseeseseesassssscssssassscssssssasanes 12

2.4 PTO Shaft Safety Precautions «.iiceeeeeesssssssssssesscccennssssssnnnns 13

2.5 Hydraulic System Safety Precautions  ...ieeeieeeiiieeeeeeeeecnnnnnnnnes 14

2.6 Transport Safety  vvvveiiieieteeeeessssssssssssssssssncnnnnnnnnnnnnns 14
2.6.1 Safety Chain Installation  ...iiiiiiiesssssssssceecennnsssssnnnns 15

2.7 Welding/Heating Safety Precautions  «.iieeeeeeeeeeesesecesensscccnnas 16

2.8 Maintenance Safety  .vvviieieteeeeesssssssssssssccsccncsnnssssssnanns 16

2.9 Grain BinSafety  veiiieieeeeeiiiiaeteseneessescnseessrecssensscsccnnas 17

2.10 Safety Decals vvevreerieeetteeeessssssssssssssccsccncnnnssssssnnnns 17

2.11 Safety Decal LOCatioNs veveeeireeeeeseneessescsseasssecssnnsssscnnans 18

2.12 Work Area Safety  vvveeiiieeeeeeeessssssssssssssssssncnnnnnnsnnnnnns 22
2.12.1 TranSPOMt  cveeeeeeseesocaseasossssasessssassssossssssassasssas 22
2.12.2 PTODIreCt Drive  tiiieeeeeeeeeeeeeenssssscesssasssssssccssaanss 22
2.12.3 PTOCentre Drive vveeieeeeeeesoceessecsssscsassscsssscssssnsnns 23
2.12.4 Engine Or MOtOr Drive tiveeeeereeeesseescsocsessncsssscscssnanes 23

CHAPTER3  ASSembly vveeevrienennnnennseceseeceesesssesscscssscsssssesll

3.1 Preparing the Assembly Site  +iviiiiieeeneennieniieeeeeeeennnnnnnnnnns 25
3.2 AugerTube Assembly  tiieeerereesoseeerasseesssccssssssssssccssnnnes 25
3.3 Gear Box and Head End Drive Assembly t.iviiiiiiiiiiiieeennennnnnnnnss 27
3.4 Tube Truss Assembly - 847,852,862 and 1052 ..iveeeeernneecsscccesnnnns 28

341 OvertheTubeTruSS tieeeeeeeeeeeeeeessssssseeecenccncnnnnnnnnnss 29

3.4.2 Underthe Tube Truss -8620NlY  tiiiiiiiiiiiieeeeeeeenennnnnnnnnss 30
3.5 Undercarriage Assembly toeeeeeeeeieeeesssssecssscessssssssssccsssnnes 31
3.6 Finishing the Basic AUGEr SETUD  veveiereeernnrrecsscessnsssesssccssnnnns 34

3.7 Manual Winch Assembly tioveeriiiieeeeernntesoscesssssccssscesssnnes 35



8” & 10” Transport Augers

CHAPTER 4

CHAPTER 5

CHAPTER 6

CHAPTER 7

Operation  veeeeeeeeesseesssseesssscsssssssssssssssscscssaece 37

4.1 Principles of Operation  veveeeeereesseecssesssssssecsssassssssscsssans 37
4.2 Lock-Out INnformation  v.ieeeeeeeeeeeeessssssssssssssssssssccssccssssss 38
4271 Tractor PTO  tiiiieeeennenneeeneeoaeeessscssssssecssssssssssnnnns 38
0 = =T {4 ol 1/ o o 38
4.2.3 Gasoline or Diesel ENgiNe vivieiiinnrresseeersnsssscssccsssssnnnns 38
4.3 Pre Operation Checklist +ueiieeeerereeseroesersssscsssocsasssssscaasnns 39
4.3.1 Before running the NEW aUgEer veveeeeessssssssssssssssccsscccsssns 39
4.3.2 Pre-Operation Checklist vivveeeernretesseeerssssesssscssssssonnns 39
4.4 Work Area Placement s eeeeeeeeieeenssssssseeeseeesssssscccccnnns 40
4.5 Operation and Break-In .eeieieeriiereeesseersssreecssscssssssscsssans 41
4.5.7T Initial Break-in  voveeeeiiiieeeeeeennnnnaassassssssssseeescccscssns 42
4.5.2 AUGer ShUtdOWN t.iviiiiiieenneeennnnnnssssssssssssssssssccssssns 43
4.6 Auger Drive ShearBolt  vueiieeierrnereeseseersnsreecssscssssssncsssans 43
4.7 Optional Reversing GearboX veeeeeeeeeeeeeesssssssssessssssssscccsssns 44
48 Intake GUArd teviiiiiieiiiiiiieennenenensssssssssssessssecsscccccnnns 45
4.9 Clean Up and StOrage  teveeeeeeeeeeeeennasssssssssssssssssssssscscssns 46
410 TranSPOIT  ceeeeeseesesocsassossassesassssassssssssssasassssssssasass 46

Maintenance 00 0000000000000 0000000000000000000000000000000 47

5.1 Fluidsand Lubricants ..eeeeeeeerreereeeeeececeeeesssssssssscncnnnnnns 47
5.2 LUDKICAtiON  vuveeereeeersnseenssseesssssesssscssssssssssssssasnnnnes 47
5.3 Servicelntervals c.eeeiiiiiiiiiiiiiiiitttttttttitititiiiittitonnnnnns 48
53.1 8HOUrsorDaily civeeeeererrseeesseesssssssssscesssssssssscassnns 48
5.3.2 50Hours orWeekly tiiveverreesoecerrnnressssccssnssessscccssnne 48
533 Annually sttt ittt i ittt ettt ittt ittt ceeeenans 48
5.4 Gearbox OilLevel ..ueeeiiiiieeiiieeteeeeeeeeesessssssssssscnnnnnnns 49
5.5 ShearBolt  tivivriiieiiernnneeesseeessnsssesssessssssssssscsssssnnnns 50
5.6 Discharge End Chain Adjustment  ...ceveeeeeeeccesssscccssscssssnncans 50
5.7 Wheel Hub Installation. .. e oveeeeseeeerssreeessseesssssecsssccssssnnnns 51
5.7.1 Adjusting the HUb Tightness  viiiiiiiiiiiiiinecerrnnsecssccennnans 51
5.7.2 Checking Endplay of an Installed Hub .. .iiviiiiiiiiiiiiiinnnnnns 51
5.8 Drive Belt AgNMENT tivitrnneeesseeerssseesssscesssssesssscssssnnnnss 52
5.9 Service ReCord vuuiiiiiiiiittteeteecttssstesssctsssssscsssassssssnans 53

TroubleshOOtiNGg  veveeveeeeeeeeesssssessssscsssssscssscssssee 35

Additional INfOormation  v..eeeeeeeeeeeecceesessesecsscaseesess 59

7.1 General Torque Specifications +evieeeeessseeessseesssssecssscssssssnnns 59
7.1.1 Unified Inch Bolt and Screw Torque Values ..iiveeerrnnrnccsccennnas 60
7.1.2 Metric Bolt and Screw Torque Values ....vvieireeerrrnnnccsccennnas 61
7.1.3 Suggested Torque for Hydraulic Fittings  «.ccvevesessssssnsnnnnenss 62

7.1.4 Suggested Torque for Tapered Pipe Thread Hydraulic Fittings ......... 62



8” & 10” Transport Augers

7.1.5 Cable ClamPs  civeveeeeroseeessnsensssccesssssssssscsssassnnssss 63
7.2 SAE to Metric CONVErSIONS  vivvveeeeeeeseessoesseesssossssassosssccssas 63
7.3 Acronyms and Abbreviations «...iieiiiiiiiiiiiiiiiiiiiiiiiiiiiietiaans 64

CHAPTER8 PartsLiSt ........l.........l.........l00000000000000000000065
7.1 Drawing List  ceeeeeeeeoeesesocsessessssecscsacsasssssssnssasassasanns 65



8” & 10” Transport Augers



8” & 10” Transport Augers

anerer INtroduction

This manual is for use with Brandt 8” & 10” Transport Augers. Safe and efficient operation of your
Auger requires that anyone who will inspect and work on this machine read and understand the
information included in this manual. A person that is not trained and has not read this manual is not
qualified to work on this machine. Read this manual before proceeding with any inspections or
repairs on this machine.

Use the Table of Contents as a guide. Keep all manuals for future use. Contact Brandt Industries Ltd. if
you need additional copies of this manual.

1.1 Operator Orientation

The directions left, right, front and rear, as mentioned throughout the manual, are as seen from the
intake facing the discharge outlet.

(Intake) Right




8” & 10” Transport Augers

1.2 Safety Awareness Sign Off Form

Brandt follows the general Safety Standards specified by the American Society of Agricultural and
Biological Engineers (ASABE) and the Occupational Safety and Health Administration (OSHA). Anyone
who will be operating and/or maintaining the auger must read and clearly understand all safety,
operating and maintenance information presented in this manual.

Do not operate or allow anyone else to operate this equipment until such information has been

reviewed. Annually review this information before the beginning of the season.

Make these periodic reviews of Safety and Operation a standard practice for all of your equipment. We
feel that an untrained operator is unqualified to operate this machine.

A sign off sheet is provided for your record keeping to show that all personnel who will be working
with the equipment have read and understood the information in the operator’s manual and have
been instructed in the operation of the equipment.

TABLE 1-1. Sign off Form

DATE

FuLL NAME
(PLEASE PRINT)

SIGNATURE

EMPLOYER NAME
(PLEASE PRINT)

SIGNATURE




8” & 10” Transport Augers

1.3 General Specifications

8” Standard and Super Charged Augers

Auger Size 832 837 842 847 852 862
Performance - Standard Augers

Capacity' 3,200 bu/hr

Horsepower Requirement (Gas’/PTO) 20 23 25 25 27 35
Horsepower Requirement (Electric) 10 10 15 15 15 20
Performance - Super Charged Augers

Capacity' 3,700 bu/hr

Horsepower Requirement (Gas’/PTO) 20 23 25 25 27 35
Horsepower Requirement (Electric) 10 15 15 20 20 25
Dimensions

Lowered Height 9 5" 91" 91" 104" 10'4" 11'8"
Maximum Height 216" 25' 281" 32 34 4" 42'2"
Reach Lowered 10" 10" 13'3" 15" 7" 17'4" 19" 10" 25'
Reach Raised 9 10" 10" 12'10" 13" 10" 16'1" 185"
Intake Reach 11 12'1" 12'11" 15'3" 16'8" 18'
Tube Diameter 8"

Intake Flighting 1/4"

Main Flighting 10ga

Tube Thickness 14 ga

Top Drive Chain Double #60

Flight Core Diameter 11/2"

Pulley Size (Gas) 2B4.0

Pulley Size (Electric) 2B5.6 3B5.6

1
Auger capacity is based onwheat at a 30” angle of incline with amoisture content of 14.5%. Capacitieswill vary dependingoncommedities.

4 SAE J1940 Gross Engine Horse power



8” & 10” Transport Augers

10” Standard and Super Charged Augers

Auger Size 1032 1037 1042 1052
Performance - Standard Augers

Capacity' 5,000 bu/hr

Horse power Requirement (Gas’/PTO) 33 35 35 35
Horse power Requirement (Electric) 20 20 25 30
Performance - Super Charged Augers

Capacity' 6,200 bu/hr
Horsepower Requirement (Gas’/PTO) 35 35 35 35
Horse power Requirement (Electric) 25 25 25 30
Dimensions

Lowered Height 9'3" 91" 10'5" 10'3"
Maximum Height 21'5" 25" 1" 28'2" 34'6"
Reach Lowered 10'8" 13' 7" 15'3" 19'8"
Reach Raised 9" Q" 109" 12'9" 16'0"
Intake Reach 110" 121" 12'11" | 16'10"
Tube Diameter 10"

Intake Flighting 1/4"

Main Flighting 7ga

Tube Thickness 14 ga

Top Drive Chain Double #60

Flight Core Diameter 2"

Pulley Size (Gas) 2B4.0

Pulley Size (Electric) 3B5.6

1 Auger capacity i s basedonwheat at a 30cangle of incline witha moisture content of 14.5%. Capacitieswill vary depending oncommeodities.

? SAE J1940 Gross Engine Hor se power



8” & 10” Transport Augers

1.4 Description and Location of Major Components

E A - Gear Box
B - Driveshaft
C - Flexible Coupling
D - Sprockets and Chain
E - Auger Intake
F - Auger Discharge




8” & 10” Transport Augers

This product has been designed and built to give maximum performance, economy and ease of
operation under a variety of operating conditions. To maintain the condition of this product and
ensure trouble-free operation, it is important that routine maintenance procedures, as specified, are
carried out at the recommended intervals.

Dimensions and weights are approximate only. To provide a better view, certain illustrations in this
manual show safety shields removed. It is important that the machine never be operated without
safety shields. Keep all shields in place. Actual product may not appear exactly as shown in the
illustrations.

The information contained in this manual is subject to change. The manufacturer may at any time, for
technical or other necessary reasons, modify any of the details or specifications of the product
described in this manual. Please read the safety precautions carefully and follow the advice offered
BEFORE operating the machine.



8” & 10” Transport Augers

anerer2  IMportant Safety Information

It is your responsibility as an owner, operator or supervisor to know what specific requirements,
precautions and work hazards exist. It is also your responsibility to make these known to all other
personnel working with the equipment or in the area, so that they too may take any necessary safety
precautions that may be required.

You are responsible for the safe operation and maintenance of this equipment. Make sure that all
persons who operate, maintain or work near this equipment know the contents of this manual.

You are the key to safety. These safety precautions protect you and the people near you. Include these
precautions in your safety program. Accidents can be prevented.

THINK SAFETY

WORK SAFELY



8” & 10” Transport Augers

2.1 Safety Symbols /Signal Words

2.1.1 Recognizing Safety Information

This is the Safety Alert Symbol. It is used to alert you to injury hazards. Obey all
safety messages that follow this symbol to avoid possible injury or death.

2.1.2 Understanding Signal Words

A signal word - DANGER, WARNING or CAUTION - is used with the Safety Alert Symbol.

A DANGER

DANGER! Is reserved for a hazard that, if not avoided, will result in death or serious injury.

WARNING! Indicates a hazard that, if not avoided, could result in death or serious injury.

A CAUTION

Caution. Shows a hazard that, if not avoided, could result in injury.

NOTICE

Notice. Indicates that your heightened awareness is required to avoid practices not related to
personal injury.

These safety signs include a message that tells what the hazard is, and the steps to avoid the hazard.



8” & 10” Transport Augers

2.1.3 Safety Messages / Decals

Different safety messages are displayed on this equipment. Locate, read, and understand the safety
messages. The DANGER, WARNING, CAUTION or NOTICE symbol can be shown with a safety message.

These messages mean:

Crush Hazard Cutting Hazard Hearing Protection Hard Hat

>

0,0
’

Pinch Hazard Entanglement Eye Protection
N e
; é

High Voltage Heavy Object Breathing Protection

Stop Lock-out Location Lock-out Required

Note: Some of these messages will not be used on this product. They are shown for example
only.

NOTICE

Notice. Replace safety signs when they become damaged. Make sure to include safety signs
on replacement parts. New safety signs are available from Brandt.



8” & 10” Transport Augers

2.2

General Safety Precautions

THE MOST IMPORTANT SAFETY DEVICE ON THIS MACHINE IS A SAFE OPERATOR. It is the
operator’s responsibility to read and understand all safety and operating instructions in the
manual and to follow them.

Auger owners must give operating instructions to operators or employees before allowing
them to operate the machine, and at least annually thereafter.

A person who has not read and understood all operating and safety instructions is not
qualified to operate the machine. An untrained operator exposes them self and bystanders to
possible serious injury or death.

Read and understand the Operator’s manual and all safety signs before operating,
maintaining, adjusting, unplugging or transporting the Auger.

Keep equipment, operator’s stations, and the area around the equipment clean.
Do not perform unauthorized modifications to this equipment.

Make and follow an approved maintenance and inspection schedule.

Do not remove, change, or disable machine guards.

Keep railings, fences, and barriers in good condition and in place.

Correct malfunctions and preform repairs immediately on discovery.

Do not replace fasteners, or hardware, or mechanical connectors with a different or unknown
grade or type. Torque fasteners and hardware to the correct value.

Do not overload or exceed the machine capacity. Do not operate the machine at speeds or
systems pressures that exceed the designed ratings.

Use tools applicable to the work. Use power tools to loosen threaded fasteners only. Do not
use SAE tools on Sl (metric) fasteners.

Use the correct lifting equipment for moving heavy parts. Follow recommended procedures
for removal and installation of parts.

Always have two people present when operating the machine.

Keep the area clear of bystanders, especially children. Always ensure a clear path to the power
source is available should the need arise to shut it down in case of an emergency.

Have a first-aid kit available for use should the need arise and know how to use it.
Provide a fire extinguisher for use in case of a fire. Store in a highly visible place.
Do not allow riders on the machine.

Place all controls in neutral, stop and lock out the power source and wait for all moving parts to
stop before servicing, adjusting, repairing or unplugging the machine.

Know where overhead electrical lines are located and stay away from them. Electrocution can
occur without direct contact.

Know the location and read all decals on the machine. They contain important alerts and
precautions which are to be followed at all times.

10



2.2.1

2.2.2

8” & 10” Transport Augers

Personal Protection Equipment

Wear close-fitting clothing and personal protection equipment that is required for the work.
Do not allow clothing to interfere with vision, hearing, or free use of hands and feet.

Wear approved hearing protection as required. Continuous exposure to high noise levels can
cause loss of hearing.

Wear hand protection suitable for the work. The appropriate gloves will reduce exposure to
surface temperatures, chemical absorption through the skin, cuts and skin injury.

Wear eye and face protection required for the work.
Hard hats should be worn while working on this machine.
Wear approved steel-toe footwear.

DO NOT wear neckties, jewelry or loose-fitting clothing when operating or working on this
equipment.

Safety requires your full attention to the work. DO NOT wear a radio or music headphones.

Dusts, moulds and other pollutants can cause health problems. Operators should wear the
appropriate breathing apparatus when operating or working on this equipment.

Handling Chemicals Safely

Direct exposure to hazardous chemicals can cause serious injury. Hazardous chemicals used in
Brandt products can include lubricants, coolants, paints, fuels, adhesives and other products.

A Material Safety Data Sheet (MSDS) provides specific details on these chemical products;
physical and health effects; safety precautions; and emergency response procedures.

Check the MSDS before you start any job that involves a potentially hazardous chemical. You
will understand the risk and how to do the work safely. Follow procedures and use approved
equipment.

11



8” & 10” Transport Augers

2.3 Operating Precautions

A WARNING Follow these precautions to prevent
— : death or serious injury.
e Read and understand the operator’s manual prior to operating the Auger.

« Read and understand the operator’s manual for the brake winch prior to operating the Auger.

» Complete an inspection of the machine before operating. Check condition of belts, gearboxes,
drivelines, etc. and repair or replace if necessary.

» Watch for overhead electrical lines when moving the auger.

« Ensure all guards are in place and in good repair before operating.

» Keep hands, feet, hair and clothing away from all moving or rotating parts.

» Clear the area of all bystanders, especially children, before starting.

» Keep away from the intake of the auger while the machine is running. Keep others away.
* When cleaning out the corners of a truck box, do not lean over the auger intake.

« Do not use your hands or feet when cleaning out the intake hopper.

« Do not use the auger downspout as a support.

» Stay clear of the auger discharge end.

* Make sure the intake end of the auger is anchored or the discharge end is supported before
moving any product.

« Do not stand on the edge of the truck box when loading a truck.

» Use extreme caution when maneuvering at or near maximum height. While the auger is in
transport position, it should be backed until it is close to the bin then raised to the height
needed, then carefully moved back to the bin. Under no circumstances should the auger be
moved while it is at maximum height.

e Dusts, molds and other pollutants can cause health problems. Therefore, operators should
wear the appropriate breathing apparatus.

» Wear hearing protection while operating.

e Do not run the auger at high speeds when it is empty.

12



2.4

8” & 10” Transport Augers

PTO Shaft Safety Precautions
A WARNING Follow these precautions to prevent
—— : death or serious injury.

Ensure all guards are in place and in good repair before operating the auger. Replace any
damaged or missing guards or shields.

Keep children, bystanders and other workers away from the machine while it is operating or
while the PTO is engaged.

Do not wear loose hanging clothes, neckties or jewellery. Long hair is to be placed under a hat.
These precautions will help prevent you from becoming entangled in any moving parts.

Read and understand the tractor operation and maintenance manual regarding safe and
proper operation of PTO driven equipment.

Read and understand the information booklet included with the PTO shaft.
Be sure the PTO driveline guard telescopes and rotates freely on the shaft before installing.

Always check that the PTO shaft is firmly locked in place by pulling and pushing on it to check
for movement.

Never step over or crawl around the equipment while the PTO is engaged; entanglement can
occur.

If the PTO shaft guard is equipped with chains, they are intended to prevent the guard from
rotating against non-moving parts. The chains are not designed to carry the weight of the PTO
shaft in a transport situation.

Engage the PTO slowly at idle speed to prevent unnecessary stress on the driveline. Slowly
bring the tractor up to operating speed.

Do not exceed 540 RPM PTO speed.

Disengage the PTO driveline and place in the stored position when the machine is transported.
Use only recommended shear bolts.

Use only parts that are designed for this make and series of PTO shaft.

13



8” & 10” Transport Augers

2.5 Hydraulic System Safety Precautions

A WARNING Follow these precautions to prevent
: death or serious injury.

e Lock-out/Tag-out the hydraulic system before performing maintenance or repairs to the
machine.

e Ensure that the equipment being repaired is not connected to other systems (electrical,
pneumatic) on the machine. Lock-out/Tag-out other systems to prevent unintended start-up
or operation.

« Do not attempt temporary repairs to hydraulic components using tape, clamps, cement, etc.
The hydraulic system operates using extremely high pressure. These repairs will fail suddenly
and create a hazard and unsafe condition.

e Ensure replacement parts meet the capacity and pressure rating of the original part.

*  When changing more than one part, completely install one part at a time to prevent incorrect
connections. Protect openings from contamination.

» Wear appropriate personal protection equipment when searching for a hydraulic leak.

Use a piece of wood or cardboard as a backstop instead of your hands to isolate and identify a
leak. If you suspect you have been injured by a concentrated high pressure stream of
hydraulic fluid, seek medical attention immediately. Serious infection or toxic reaction
can develop from hydraulic fluid piercing the skin.

THERE MAY BE NO VISIBLE SYMPTOMS IMMEDIATELY AFTER EXPOSURE.

2.6 Transport Safety

« Make sure you are in compliance with all local regulations regarding transport of Agricultural
equipment on public roads and highways.

« Make sure the hitch on the towing vehicle is rated for the gross weight of the towed machine.

» Always lower the auger to its lowest position before transporting.

e Pin the Hitch into the transport position.

» Make sure the Slow Moving Vehicle emblem and all the lights and reflectors that are required
by the local highway and transporting authorities are in place, clean and can be seen clearly by
all overtaking on oncoming traffic.

» Attach securely to tow vehicle or tractor using a 3/4” dia. pin with a retainer and safety chain.
Refer to Fig. « in Section 2.6.1 for safety chain attachment method.

» When transporting use a clevis-to-tongue connection. Never use a clevis-to-clevis or tongue-
to-tongue connection as this can lead to hitching failure. See Fig. 2-1.

V4

FIG. 2-1. Hitch Connection

14



8” & 10” Transport Augers

» Do not exceed 80 km/h (50 mph) when towing an Auger.

» The auger is not equipped with brakes. Make sure the tow vehicle has sufficient braking
capacity to handle the extra load. The auger may not exceed 1.5 times the towing vehicle
weight.

» Check the tires for cracks and make sure they are inflated to the recommended pressure as per
sidewall marking.

* Never allow riders on the auger.

« Use hazard flashers on tow vehicle except where prohibited by law.

« Stay clear of all overhead electrical lines. Electrocution can occur without direct contact.

« Be careful not to turn too sharply when transporting the auger. Damage to the auger and/or
towing vehicle can occur.

» Be aware of posts, trees, buildings and other obstacles when turning.

2.6.1 Safety Chain Installation

e Ensure that the chain has a load rating equal to or greater than the Gross Vehicle Weight.

« Attach the safety chain from the auger to the towing vehicle. The chain should be noosed
around the tube on the underside of the boot. Route the chain through the intermediate
supports on the side of the auger hitch to the towing vehicle. Do not use the intermediate
support as the primary method of attachment.

« Allow no more slack in the chain than necessary for articulation.

« Do not leave the safety chain attached to the auger while moving product. When not in use,
store the safety chain in a clean dry place.

» The safety chain should be replaced and not be used if one or more of the links or end fittings
are broken, stretched or otherwise damaged or deformed. The replacement chain must be
rated and stamped for the appropriate towing operation.

FIG. 2-1. Standard Hitch Attachment FIG. 2-2. EZMove Hitch Attachment

15



8” & 10” Transport Augers

2.7

Welding/Heating Safety Precautions

A WARNING Follow these precautions to prevent
' death or serious injury.

Do not weld or use a torch near pressurized hydraulic fluid lines. Hydraulic lines can burst and
create a flammable spray, resulting in severe burns to yourself and bystanders.

Toxic fumes may be created when paint is heated by welding or using a torch. Remove paint a
minimum of 4 inches (100mm) from the area affected by heating.

If you sand or grind paint, avoid breathing the dust. Wear an approved respirator.

If you use solvent or paint stripper, remove stripper with soap and water before heating.
Remove the solvent or paint stripper and flammable material from the area. Ventilate the area
for 15 minutes before welding or heating.

Lock-out/Tag-out electrical power to the machine.

Ground welding machine as near to the weld area as possible.

Do not use chlorinated solvent in the area where welding will take place.
Perform all work in a well-ventilated area. Use a welder’s respirator.
Dispose of paint and solvents properly.

Maintenance Safety

Always disengage power, shut down the engine, remove the ignition key, be sure all moving
parts have stopped before attempting to maintain or service the unit.

Support the machine with blocks or stands when changing tires or working beneath.
Follow good shop practices:

» keep service areas clean and dry.

» be sure electrical tools are properly grounded.

» use adequate light for the job at hand.

» use personal protective equipment. (ie. gloves, safety glasses, etc.)

Use only tools, jacks and hoists of sufficient capacity for the job.

Relieve pressure from the hydraulic system before servicing.

Before applying pressure to a hydraulic system, be sure all connections and fittings are tight
and in good condition. Never check for leaks with your hands. Always use a piece of wood.

Replace all shields after maintenance. Never operate without shields, guards or access doors in
place.

If your intake shield has been removed, misplaced or damaged, Brandt will replace it free of
charge. Contact us directly by calling the toll free number on the cover of this manual.

16



2.9

8” & 10” Transport Augers

Grain Bin Safety

Never enter a grain bin unless at least two people are present. Have one person outside the bin
who can shut down the machine if an emergency arises.

Always ensure an escape route exists before entering the bin.

Do not walk on top of the grain in a bin unless another person is present and the person on the
grain is equipped with a safety line.

2.10 Safety Decals

Read and understand all decals before operating. Take care to follow all precautions and
warnings displayed on the decals.

Keep safety decals and signs clean and legible at all times.

If the safety decals on your auger have been removed or damaged, Brandt will replace them
free of charge. Contact us directly by calling the toll free number on the cover of this manual.

Replaced parts that originally displayed a safety sign must also display the original sign.

17



8” & 10” Transport Augers

2.11 Safety Decal Locations

The following illustrations show the position and content of the various safety decals on the Brandt 8”
& 10" Transport Augers. If safety decals ever become damaged, removed or illegible, new decals must
be applied.

STAY CLEAR OF
DISCHARGE

DO NOT HOLD ON
TO DOWNSPOUT

DO NOT HOLD ON STAY CLEAR OF

TO DOWNSPOUT DISCHARGE
HAND OR ARM COULD BECOME

P WEGHT OF PERATOR ENTANGLED IN ROTATING FLIGHT

FAILURE TO HEED COULD DISENGAGE DRIVE AND SHUT

RESULT IN SERIOUS INJURY OFF ENGINE BEFORE SERVICING

18



READ THE OPERATOR'S MANUAL PRIOR
TO OPERATION OR MAINTENANCE

FOR YOUR SAFETY, THIS AUGER HAS
BEEN EQUIPPED WITH AN INTAKE GUARD
REMOVAL OF THE INTAKE GUARD
IS AT THE OWNERS RISK, AND MAY

RESULT IN SERIOUS INJURY
OR DEATH e

BEFORE TRANSPORTING REFER TO LOCAL TRANSPORTATION
REGULATIONS AND OPERATORS MANUAL

FAILURE TO FOLLOW SAFE TOWING PRACTICES COULD CAUSE
MACHINE DAMAGE AND/OR SERIOUS INJURY OR DEATH

BRANDT DOES NOT ASSUME LIABILITY FOR ANY PRODUCTS
TRANSPORTED IN VIOLATION OF LOCAL TRANSPORT
REGULATIONS WITHOUT DUE CONCERN FOR SAFETY

[

19

8” & 10” Transport Augers

To Pravent Serous injury Or Deatiy;

Favtg: honiis, et Gned clothing cwwdy
Trorn auger intake.

A CAUTION
WIHCH OFERATION
N A ipwiging Fodr-eir-Sleiiplr WL Tyl miindilyOretiig
MHWWH‘.H““
1 e iR o Rl wlree RO oo o B
3, Mokl gl O bowinliar wiuinh I v ooy

o, e el g R34 v il 34 v Exvl-ilid.
2 Chimpcic bl piong sk, Rapioce I inoyed o

-

PPENDING HAZARD
i -

- g S, g ol
2 Aoyt e | e PR o P I DB el
ILning mm 1P e e s W o Bl

i) MR g e A
lmlﬂm
55 iy ] ol cenge - B IPmagrt (ulartCr Enpirn e

IFARIATE T DO 50 WL CLALE DPENDING: WCH WL
EEDULT I SEROUE I Ok DEATH

A CAUTION

I Bl e e o] W Gperin sl Enbiors (geimiings
L Mol iy hlicks ) Raiial bt O

Penolrafs
i niahifee

A K e, Pl itk Sl i 0 i .
S T e R, S i Sl P

0 T SRCTI S T R T el VR,
[l i Pty

TP\ B S PP e B [T S (o Syt [ai
et Cibeag

. iy iyt Enilre i) B P gy
T, heoan g, b B e s R g
bty

S A S Bl S e ittt

b L ey Goirkoet (el P i [T L. A=y B
g nol.

Ik D Pty thi-Chbar iy ekl i et




8” & 10” Transport Augers

MOVING PART HAZARD
To prevent serious injury or death from moving parts:
- KEEF AWAY, Moving parts can crush and dismember.
- Do not operate without guards and shields in place.
- Close and secure guards and shields before starfing.
- Keep hands, feet, hair and clothing away from
moving parts.
= Disconnect and lockout power source before
adjusting and servicing.
- Do not stand or climb on machine when operating.
B029111 |

20



8” & 10” Transport Augers

21



8” & 10” Transport Augers

2.12 Work Area Safety

The work areas shown below and on the next page should be marked off with barriers.

It shall be the duty of the operator to see that children and/or other persons stay out of the work area!
Trespassing into the work area by any one not directly involved in the actual operation, or trespassing
into the hazard area by anyone, shall result in an immediate shut down by the operator.

Prior to start up and during operation, it shall be the responsibility of the operator to see that the work
area has secure footing, is clean and free of all debris and tools which may cause accidental tripping
and/or falling.

2.12.1 Transport Position

Hazard Area %

Keep Out OVER HEAD LINES

KEEP AWAY!

2.12.2 PTO DIRECT DRIVE

=

OVER HEAD LINES

UNDER AUGER & UNDERCARRIAGE
AREA HAZARD - KEEP OUT

KEEP AWAY!
|_ ______________________________
| AUGER INTAKE AREA WHEEL HAZARD AREA RN
| HAZARD - KEEP OUT CHOCKS KEEP OUT \\
\
/#}},, |
"#””A I
/ : /
| A AUGER DRIVE AREA //
| ;‘9 - HAZARD - KEEP OUT 2
L —— 1 §2‘ r—— = — — -
: : WHEEL CHOCKS
Walking Surface. Is it slippery? | |
Are there things to trip you? | | WORK AREA
L ,  AUTHORIZED PERSONNEL ONLY



8” & 10” Transport Augers

2.12.3 PTO Centre Drive

UNDER AUGER & UNDERCARRIAGE
AREA HAZARD - KEEP OUT

r—— - 7 OVER HEAD LINES
| | KEEP AWAY!
| II III | WHEEL
: : CHOCKS
F——————— —— 4 L
| AUGER DRIVE AREA N
| HAZARD - KEEP OUT A\TR AN
\
Q \
/
/
| AUGER INTAKEAREA  WHEEL CHOCKS  HAZARD AREA //
| HAZARD - KEEP OUT KEEP OUT 7
L - -
Walking Surface. Is it slippery? WORK AREA
Are there things to trip you? AUTHORIZED PERSONNEL ONLY

2.12.4 Engine or Motor Drive

UNDER AUGER & UNDERCARRIAGE
AREA HAZARD - KEEP OUT

OVER HEAD LINES
KEEP AWAY!

| AUGER DRIVE AREA HAZARD AREA N
| HAZARD - KEEP OUT KEEP OUT

| AUGER INTAKE AREA WHEEL y,
| HAZARD - KEEP OUT CHOCKS _

. - - e ~
Walking Surface. Is it slippery? WORK AREA

Are there things to trip you? AUTHORIZED PERSONNEL ONLY

23



8” & 10” Transport Augers

24



8” & 10” Transport Augers

CHAPTER 3 Assembly

Before beginning to assemble your new Brandt Transport Auger, you are advised to read the following
instructions carefully. Familiarize yourself with all the sub-assemblies and parts making up the auger.
Check that all parts are on hand and arranged for easy access.

3.1 Preparing the Assembly Flight Joint - Two 3/8"x 2" bolts Gr.5 and lock
Sit nuts. Make sure the flighting on the lower
e flight is lapped OVER the flighting on the
upper flight. After the nuts have been
IMPORTANT: /n order to setup the Auger, at least tightened, take a hammer and flatten the
two people are required and the assembly must be threads on the end of the bolts. This will
carried out in a large open area with a flat floor make sure the nuts do not come off. Grind
surface. Do not attempt to assemble the auger the outside of the flight joint to create a
alone or without a forklift or overhead crane. smooth outer edge.
Tube Joint - Twelve 3/8"x 1" bolts, lock
3.2 AugerTu be Assembly washers and hex nuts. Make sure the tubes
are lined up straight before tightening.
Note: The 847, 852, 862 and 1052 augers are On the 862, also see Fig. 3-9.
shipped with the tube assembly in two ) ' ]
pieces. All others are shipped in one piece. Note: Join the drive shafts together first. Install
the Drive Shaft Joining Sleeve onto the upper
1. 847,852 & 862 Augers ( see Fig. 3-1) tube drive shaft as shown in Fig. 3-1. Slide
Set the two tube assemblies end to end on a the lower drive shaft into the other end of
level surface. Join the drive shafts, flights and the sleeve. Next join the upper and lower
tubes with the following fasteners: flights, making sure the lower flight laps over
the upper flight. Lastly, join the tubes

Drive Shaft Joint - The Drive Shaft Joining
Sleeve, four 5/16" x 1/4” set screws and two
1/4” x 2" long keys. Use medium strength
thread locking compound on the set screws.

together.

1/4" Key x 2"

Driveshaft Joining Sleeve
5/16" x 1/4" Set Screw

wy We=qd m - - H}_ﬁ
3/8" x 2" Bolt . 5167 x 1/4” Set Screw d@

Lower Flight < o / |
‘ ‘ Driveshaft Joining O
> \ < 2 Sleeve HY—Wi
’ N Jf Upper Flight
3/8" x 1" Bolt
Driveshaft Guard ; 3/8" Lock Nut
@@\\ 3/8" Lock Washer
A\ 3/8” Nut

FIG.3-1. 847,852 & 862 Tube Joint

25



8” & 10” Transport Augers

1/4" Key x 2"
Driveshaft Joining Sleeve

5/16" x 1/4” Set Screw

1/2" x 3" Bolt
Lower Flight

1/2" x 1 1/4” Bolt

5/16" x 1/4" Driveshaft Joining O
Set Screw Sleeve M

1/2" Lock Nut 1/2" Lock Washer

FIG. 3-2. 1052 Tube Joint

1052 Auger ( see Fig. 3-2)

Set the two tube assemblies end to end on a
level surface. Join the drive shafts, flights and
tubes with the following fasteners:

Drive Shaft Joint - The Drive Shaft Joining
Sleeve, four 5/16”" x 1/4” set screws and two
1/4" x 2" long keys. Use medium strength
thread locking compound on the set screws.

Flight Joint - Two 1/2"x 3” bolts Gr.5 and lock
nuts. Make sure the flighting on the lower
flight is lapped OVER the flighting on the
upper flight. After the nuts have been
tightened, take a hammer and flatten the
threads on the end of the bolts. This will
make sure the nuts do not come off. Grind
the outside of the flight joint to create a
smooth outer edge.

Tube Joint - Twelve 1/2"x 1 1/4” bolts, lock
washers and hex nuts. Make sure the tubes

the upper flight. Lastly, join the tubes
together.

After the top and bottom tube assemblies
have been joined, check the clearance
between the end of the flight tube and the
intake plate. See Fig. 3.3. A minimum
clearance of 1/4” at this location is required.

a) Ifthe clearanceis between 1/4" and 5/16”,
adjustment of the flight assembly is not
required.

b) If the clearance is less than 1/4” or more
than 5/16" it will be necessary to adjust the
gap. This is done by loosening the lock collar
on the upper flight bearing at the head end
of the auger.

- Remove the plastic head end guard.

are lined up straight before tightening.

Note: Join the drive shafts together first. Install
the Drive Shaft Joining Sleeve onto the upper
tube drive shaft as shown in Fig. 3-2. Slide
the lower drive shaft into the other end of
the sleeve. Next join the upper and lower

IS — 10 10 10

I I
([N VA VARV RYAN N
A A AN |

e .
—||~—1/4"-5/16"

flights, making sure the lower flight laps over

26

FIG.

3-3. Flight Core to Intake Spacing




8” & 10” Transport Augers

- Loosen the lock collar on the upper flight 3.3 GearBoxand Head End

bearing. .
? Drive Assembly
- Move the flight until the proper clearance at

the intake end is achieved. The gear box and head end drive components

- Retighten the lock collar on the upper flight ~ should be installed on the auger tube now. The
bearing. instructions for installing the gear box, head end
sprockets and chain are included in the Auger

- Do not reinstall the plastic head end guard .
Drive manual.

yet.

Note: The auger tubes assembled at the factory

already have had the flight clearance NOT’CE

adjusted. . ] _
Notice. If a tube mounted electric motor drive

kit will be mounted on the auger tube,
install the kit after the gearbox and drive
components are installed.

27



8” & 10” Transport Augers

3.4 TubeTruss Assembly - Note: |fyol:|1 ar((ej zissgmk;‘ling3a532’, 37’ or 42’ auger,
847,852,862 and 1052 move ahead to Section 3.5.

1/4" Cable x 356"

See Fig. 3-6

1st Bracket 4th Bracket

See Fig. 3-7

See Fig. 3-8

1/4” Cable x 41’ \ =

See Fig. 3-5 \

v .
Tst Bracket\ 6th Bracket €€ Fi9-3-6
> = \ 3rd Bracket 1/4" Cable x 29'6"
= See Fig. 3-9
See Fig. 3-10
862 Auger
See Fig. 3-5

1/4”" Cable x 356"

1st Bracket

FIG. 3-4. Tube Truss - 847, 852 and 1052

28



3.4.1

3.

Over the Tube Truss

Install the truss towers on the bearing mount
brackets shown in Fig. 3-4. Use two 1/2"x
1 1/4” bolts and lock nuts for each tower.
See Fig. 3-5.
On the 862, the Truss Tower closest to the
discharge end is mounted using 1/2" x 2" full
thread bolts, 5/8” long Spacers, 1/4” Cable
Thimbles, 1/2" flat washers and lock nuts.
See Fig. 3-8.

Assemble a 1/4” cable thimble onto one end
of both truss cables. Use two 1/4” cable
clamps to make the loop in the cable. Make
sure the u-bolt of the clamp is on the short
side of the cable. Leave approximately 3”
between the clamps. Torque the nuts to 15
ft.lbs.

Attach this end to the bearing bracket
shown in Fig. 3-6. Use a 1/2"x 1 3/4” bolt, a
5/8" long Spacer, a 1/2" flat washer and a
lock nut.

Mount the truss cables to the truss towers
using 1/4” cable clamps as shown in Fig. 3-5.
Do not tighten at this time.

Attach the two 1/2"x 6 3/4” eye bolts to the
truss mount brackets welded to the lower
tube below the gearbox. Run the first nut
up the threads as far as possible, followed by
a 1/2" flat washer. Insert the threaded end
into the bracket, followed by a 1/2” flat
washer and just start the second nut. See
Fig. 3-7.

Place a 1/4” cable thimble in the eye portion
of each bolt. Loop the cable through the
eye of the bolt and secure it with two 1/4”
cable clamps. Do not tighten at this time.
Make sure the u-bolt of the clamp is on the
short side of the cable.

29

8" & 10” Transport Augers

1/4" Cable Clamp

Truss Tower

1/2"x 1 1/4” Bolt

FIG. 3-5. Truss Tower Assembly

/

1/4" Cable Clamps

1/4" Cable Thimble
1/2" Flat Washer

1/2" Lock Nut

FIG. 3-6. Upper Cable Mounting

o
N

2 /J‘ 1/4" Cable Clamps
\ 1/4” Cable Thimble
1/2" x 6 3/4” Eye Bolt
1/2" Flat Washers

1/2" Nut

Lower Cable Mounting



8” & 10” Transport Augers

9. While wearing gloves, pull the cable as tight
as possible and tighten the clamps closest to
the eye bolts. Adjust the other clamp to be
approximately 3” from the lower clamp and
tighten. Torque the nuts to 15 ft.lbs

10. Tighten the lower nut on the eye bolts until
the cables are tight. Keep a eye on the auger
tube to make sure it stays straight. Lock the
upper nut against the mount bracket.

11. The truss cables will stretch and will need
readjusting after the auger is in the air.

12. Using electrical tape, secure the excess cable
to the tight portion of cable. Do not cut off
the excess. It may be required to aid you
when retightening the cable.

13. Tighten the cable clamps on the truss
towers.

3.4.2 Under the Tube Truss - 862

Auger only

1. Install the Lower Truss Tower on the under
side of the tube flange using three 3/8" x
1 1/4” bolts, lock washers and nuts. See Fig.
3-9.

2. Loop the short truss cables around the
thimbles installed on the bolts holding the
Upper Truss Tower closest to the discharge
end. See Fig. 3-8. Use two 1/4” cable clamps
to make the loop in the cable. Make sure the
u-bolt of the clamp is on the short side of
the cable. Leave approximately 3” between
the clamps. Torque the nuts to 15 ft.Ibs.

3. Mount the truss cables to the truss towers
using 1/4” cable clamps as shown in Fig. 3-9.
Do not tighten at this time.

4. Attach the two 1/2"x 6 3/4” eye bolts to the
truss mount brackets welded to the lower
tube below the gearbox. Run the first nut
up the threads as far as possible, followed by
a 1/2” flat washer. Insert the threaded end
into the bracket, followed by a 1/2” flat

\}
1/4" Cable Clamp

Upper Truss Tower
1/2" x 2" Full
\ Thread Bolt
1/4" Cable Thimble

1
n \a
1/4" Cable Clamp \\“!! 7"

5/8" long Spacer

_—

FIG. 3-8. Truss Tower & Truss Cable Mounting - 862

1/2" Flat Washer

3/8" Nut
3/8" Lock Washer

Lower Truss Tower 1/4” Cable Clamp

FIG. 3-9. Lower Truss Tower Mounting - 862

washer and just start the second nut. See
Fig. 3-10.

5. Place a 1/4" cable thimble in the eye portion
of each bolt. Loop the cable through the
eye of the bolt and secure it with two 1/4”
cable clamps. Do not tighten at this time.
Make sure the u-bolt of the clamp is on the
short side of the cable.

6. While wearing gloves, pull the cable as tight
as possible and tighten the clamps closest to
the eye bolts. Adjust the other clamp to be

30



8" & 10” Transport Augers

approximately 3” from the lower clamp and  10. Tighten the cable clamps on the truss
tighten. Torque the nuts to 15 ft.lbs towers.

7. Tighten the lower nut on the eye bolts until

the cables are tight. Keep an eye on the 3.5 Undercarriage Assembly
auger tube to make sure it stays straight.

Lock the upper nut against the mount 1, [oosely attach the Axle Frame to the middle
bracket. of the Axle as shown in Fig. 3-11, making
sure the Axle Frame is attached to the face of
the Axle that has the yellow reflectors on it.
Make sure the motor base mounting plates

8. The truss cables will stretch and will need
readjusting after the auger is in the air.

9. Using electrical tape, secure the excess cable welded to the arms are UP. Use two 1/2" x 4”
to the tight portion of cable. Do not cut off U-Bolt and four lock nuts. Do not fully
the excess. It may be required to aid you tighten the nuts yet.

when retightening the cable. Note: Some Axle Frames may have a truss

welded to the underside of the arms.

2. Loosely attach the end of one Axle Frame
Support Arm to the Axle using one 1/2" x 4”
U-Bolt and two lock nuts. Do not tighten the
nuts yet.

3. Attach the other end of the Support Arm to
the Axle Frame using a 1/2" x 4” bolt and
1/2" x 6 3/4" Eye Bolt lock nut. Do not tighten the nut yet.

1/2" Flat Washers 1/4" Cable Thimble

1/2" Nut

4. Repeat steps 2 and 3 on the other side.

FIG. 3-10. Lower Truss Cable Install - 862

to this side

1/2” Lock Nut Tire & Wheel

1/2" Lock Nut

Axle Frame Support Arm Wheel Nut

FIG. 3-11. Axle Frame Assembly

31



8” & 10” Transport Augers

3/4"x2 1/2" Bolt

A-Frame Arm

3/4" Lock Nut

f ‘j«m.

FIG.3-12. A-Frame Arms to Axle Assembly

5.

10.

11.

12.

Making sure the Axle Frame is properly
centred on the Axle, tighten all the nuts on
the bolts and U-Bolts.

Install the tire and wheel assemblies on both
axle hubs using five 1/2” wheel nuts on
each. Torque the wheel nuts to 90 ft.lbs.

Attach the A-Frame Arms to the Axle using a
3/4" x 2" bolt and lock nut. Do not fully
tighten the nuts, the arms must be able to
rotate. See Fig. 3-12.

Assemble the Slide and Roller to the other
end of the A-Frame Arms as shown in Fig. 3-
13. Do not over-tighten the nut. The Slide
must be able to rotate between the arms.

847, 852, 862, 1037, 1042 & 1052 Augers
Position the Cross Brace between the A-
Frame Arms and secure in place using two
3/8" x 2 1/2" U-Bolts and lock nuts. See Fig.
3-14.

Loop the Winch Cable around the Slide
Roller, making sure it is in the groove in the
roller. The ends of the cable will be attached
later. Doing this now makes for easier
assembly later.

Raise the intake end of the auger tube high
enough to remove the stand from under it
and then lower it to the ground.

Carefully move the undercarriage under the
auger tube. Raise the A-Frame Arms and slip
the Slide onto the upper end of the track.
See Fig. 3-15.

32

Roller

A-Frame Arms

FIG. 3-13. Track Slide Assembly

3/8"x21/2"
Cross Brace

3/8"x21/2"
U-Bolt

A-Frame Cross Braces

862 Auger

FIG. 3-14. A-Frame Cross Brace Installation

1/2" x 1 1/4” Bolt

1/2" Lock Nut

Transport Stop

FIG. 3-15. Transport Stop Installation



8" & 10” Transport Augers

<«— Intake End The 832,837,842 and ALL 10” augers have

Discharge End ———»
the Maximum Height Stop welded to the track

862 Maximum ) 832,837,842,847,1032,
Height Stop 847 Maximum 1037, 1042 & 1052
with V notch / Height Stop Transport Stop \
\ 852 Maximum 862 Transport Stop / /
Height Stop 852 Transport Stop

FIG. 3-16. Transport and Maximum Height Stop Mounting Locations

Keep the Slide against the Transport Stop

Rotate the Axle Frame UP
and connect it to the saddle
under the Gearbox

Place sling around the tube
here and raise the discharge
end approximately 13’

FIG. 3-17. Raising the Auger

13. Move the Slide down the track, past the
transport stop mounting holes.

14. Attach the Transport Stop to the track using
two 1/2” x 1 1/4” bolts and lock nuts, as
shown in Fig. 3-15. Fig. 3-16 shows the
mounting locations for the various size

augers. 3/4" Lock Nut / %

15. The 847, 852 and 862 use a bolt on 3/4" D Spacer 3/4"x 2" Bolt
Maximum Height Stop. It is attached the 3/4" Flat Washer
opposite way as the Transport Stop and uses
the same fasteners. Refer to Fig. 3-16 for
mounting locations. 17. Wrap a sling around the discharge end of the

tube where shown in Fig. 3-17. Using a front

end loader or a crane, raise the discharge
end approximately 13’ off the ground.

FIG. 3-18. Axle Frame to Tube Installation

Note: Do not raise the discharge end of the
auger yet.

16. Move the undercarriage towards the
discharge end of the auger until the slide

comes up against the transport stop. A DANG .I]

DANGER! WATCH OUT FOR OVERHEAD
POWER LINES.

33



8” & 10” Transport Augers

18. Rotate the Axle Frame up and connect it to
the tube using a 3/4” x 2" bolt, 3/4" flat
washer, 3/4” ID Spacer and a 3/4" lock nut on
both sides. See Fig. 3-18.

It may be necessary to adjust the height of
the discharge end in order to get the holes to
line up.

19. Slowly and carefully, lower the discharge end
of the auger until the slide rests against the
Transport Stop.

3.6 Finishing the Basic
Auger Assembly

Attach the end of the winch cable, which
goes over top the slide roller, to the flat
welded to the lower end of the slide track.
See Fig. 3-19. Slide a cable thimble over the
flat. Loop the cable around the thimble with
the short end on top. Install the cable
clamps. Make sure the u-bolt of the clamp is
on the short side of the cable. Leave
approximately 3” between the clamps.
Torque the nuts on the clamps to 15 ft.lbs.

2. Mount the plastic Manual Holder to the axle
frame support using the components shown
in Fig. 3-20.

3. All Augers with the HP Intake

Clean and dry both sides of the auger tube
between the intake and the gearbox. Install
the two “HP” decals directly after the number
decal, as shown in Fig. 3-21.

Note: Augers with the Low Profile (LP) intake,
install the LP decals in place of the HP decals.

/X\/

Short End of Cable on top

1/4” Cable Clamp

1/4" Cable Thimble

FIG. 3-19. Winch Cable to Tube

Manual Holder

1/4" x 3/4" Bolt

1/4” SF Nut

Bracket

1/4"x21/2" U-Bolt/

34

FIG. 3-20. Manual Holder Installation

HP decal is directly behind the number decal

—a_

IRL

\
\

/ON N\
el

FIG. 3-21. HP Decal Installation



8" & 10” Transport Augers

Winch

3.7 Manual Winch Assembly

1. Attach the Winch Mount Plate to the Axle
Frame approximately 12" above the support
arm mount strap using two 3/8"” x 2 1/2" sq.

U-Bolts and four lock nuts. See Fig. 3-22. \QI““Ch Mount
ate

3/8" Lock Nut
/

3/8" Flat Washer

2. Mount the winch to the Mount Plate as 3/8" Lock Nut
shown in Fig. 3-22. The handle should be on
the right side of the axle frame when |3/8" Flat Washer~><
standing at the intake end of the auger and 3/8"x 1 1/4" Bolt
looking towards the discharge end. Use
three 3/8"x 1 1/4” bolts, six flat washers and
three lock nuts.

Support Arm
Mount Strap

3/8"x 2 1/2" U-Bolt

FIG. 3-22. Installing the Winch
3. 847,852,862 & 1052 Augers

Attach the Pulley Block Mount to the Axle | 3/4” Lock Nut |
Frame using two 1/2" x 2 1/2" U-bolts and { 3/4" x 2 1/2" Bolt ¥
lock nuts as shown in Fig. 3-23. Position the S
mount so there is approximately 3” of
clearance between the mount and the
underside of the auger tube.

4. Attach the Cable Swivel Assembly to the
Pulley Block Mount using a 3/4” x 2 1/2" bolt

and lock nut. Do not fully tighten the nut, ) ) i
the cable swivel must be able to move. :J/é )I(tz 172
-bo
5. 832,837,842,1032 & 1037 Augers

Route the loose end of the winch cable tothe  FIG. 3-23. Installing the Pulley Block Mount
winch as shown in Fig. 3-24. Wrap the cable

Cable Swivel
Assembly

around the winch drum as shown in Fig.3-26.
Attach the cable to the winch drum using the /
cable clamp supplied with the winch. Cable

Refer to Fig. 3-26

when installing {?

/é cable on winch
‘ ,\/'
N

FIG. 3-24. Winch Cable Routing - All 32,37 & 42

35



8” & 10” Transport Augers

847,852,862 & 1052 Auger

Route the loose end of the cable around the
pulley in the Cable Swivel Assembly and
bring it back to the winch, as shown in Fig. 3-
25. Wrap the cable around the winch drum
as shown in Fig.3-26. Attach the cable to the
winch drum using the cable clamp supplied
with the winch.

Make sure there are at least 3 wraps of cable
around the drum before the auger starts to
lift.

Note: The winch should “click’ when the auger
is being raised. Always keep slight tension on
the cable when the auger is in transport
position.

A CAUTION

Caution. Be sure to re-tighten the winch
cable clamps after the auger has been
raised 2 or 3 times.

Note: The position of the winch may have to be
adjusted to ensure the cable winds evenly on
the drum.

CAREFULLY READ AND UNDERSTAND THE
INSTRUCTION SHEET PROVIDED FOR THE
WINCH.

36

0
o9
@

FIG. 3-26. Installing Cable on Winch




8" & 10” Transport Augers

CHAPTER 4 Operation
4.1 Principles of Operation

The Brandt 8” & 10” Transport Augers are used for moving products to or from a storage site. The
auger is powered by either a gas or diesel engine, a electric motor or a tractor PTO. The engine or
electric motor is mounted to a self-leveling motor mount (A), attached to the auger undercarriage. An
optional tube mounted electric motor base is also available. An optional tractor driven Centre Drive
PTO kit can be installed on the Axle Frame to drive the auger. The direct drive augers have the PTO
shaft attached directly the gear box. Power is transferred to the auger by a set of belts or in the case of
a direct drive or a PTO Centre drive, by a PTO shaft. The belts or PTO shaft are attached to a right angle
gear box (B), which powers a drive shaft (C) mounted to the top of the auger tube. The drive shaft is
connected to the auger flighting by two sprockets and a chain (E).

A shear bolt is located in the flexible coupling (D) between the gearbox and the drive shaft. This shear
bolt helps to protect the auger from damage if a foreign object enters the auger intake.

The shear pin WILL NOT protect body parts from injury if moving parts
A DANGER of the auger are touched. All safety shields and guards must be kept in
place.

The auger can be equipped with an optional reversing gear box which allows the operator to reverse
the flighting direction without removing the drive belts.

The reversing gear box MUST NOT be shifted from forward to reverse or

reverse to forward while the drive belts or PTO shaft are turning. The
A CAUTION drive engine or motor must be shut off or the tractor PTO disengaged,
before shifting the gear box.

A Motor Mount E
B Gear Box

C Drive Shaft

D Flexible Coupling

E Sprockets and Chain
F Auger Intake

G Auger Discharge

FIG. 4-1. Principles of Operation

37



8” & 10” Transport Augers

4.2 Lock-OutIiInformation

It is essential to inspect your auger drive before adding power and know how to shut it down in case

of an emergency.

Whenever you must service or adjust the auger, make sure to stop the engine and lock out the power

source!

4.2.1 Tractor PTO

* Never use a PTO shaft without a rotating
shield in good working order. Also see
that the power drive system safety
shields are in place at the auger and the
power source.

» Be certain that the PTO shaft is securely
attached to the auger and the power
source.

» Before starting the power source, make
sure the power to the PTO is off.

« Stay out of the hazard area of the
operating PTO shaft.

LOCKOUT

* Remove the ignition key or coil wire from
the power source. If this is impossible,

remove the PTO shaft from the work area.

4.2.2 Electric Motor

e Electric motors and controls must be
installed by a qualified electrician and
must meet the standards set by the
National Electrical Code and all local and
provincial/state codes.

* A magnetic starter should be used to
protect the motor.

e There must be a manual reset button.

e You must disconnect the power BEFORE
resetting the motor.

» The reset and the motor starting controls

must be located so that the operator has
full view of the entire operation.

38

LOCK OUT

4.2.3

A main power disconnect switch capable
of being locked only in the OFF position
shall be provided. This shall be locked
whenever work is being done to the
auger.

Gasoline or Diesel Engine

Never attempt to adjust or service an
engine while it is in operation.

Shut down and allow the engine to cool
before filling with fuel.

Keep all guards and shields in place.

LOCK OUT

For engines with rope or crank start,
remove the spark plug wire or spark plug.
For engines with electric start, remove
the ignition key, spark plug wire or spark
plug.



4.3 Pre Operation Check List

4.3.1 Before running the new
Auger

» Read and understand this operator’s
manual, especially Sections 1, 2 and 4.

» Read and understand the operator’s
manual for all 3rd party components
included with this machine prior to
operating the auger.

« Hand turn the gearbox pulley to ensure
the auger flight turns freely.

» Tighten wheel bolts to specified torque.

o Checkall fasteners and ensure they are
tightened to specified torque levels.

e Check oil in auger drive gearbox. The
gearbox should be approximately half full
of oil. Use S.A.E. 80W90 gear oil.

e Check that all guards are in place, secure
and functional.

o Check the winch and cable for security
and operation. There should be at least
three complete wraps of cable around
the winch drum in the full down position.
The cable anchor on the winch drum
must be tight.

» Ifthe auger is powered by a tractor PTO,
make sure the PTO shaft is properly
attached to the tractor and the safety lock
is engaged. Check by pulling and
pushing on the PTO shaft several times.

A WARNING
WARNING! Serious injury or death can

occur if the PTO shaft is not securely
attached to the tractor.

39

8” & 10” Transport Augers

4.3.2 Pre-Operation Checklist

Before operating the Auger and each time
thereafter, the following areas should be
checked.

Insure the auger flighting turns freely
inside the tube.

Insure the PTO drive line shield turns
freely on the shaft.

Service the machine as per the schedule
in the maintenance section of this
manual.

Make sure all guards and shields are in
place and in good repair.

Check the tires for proper inflation and be
sure the are in safe road condition.
Check the gearbox for leaks.

Check the auger drive belt tension.

Check and clear the auger of any
obstructions.

Check the winch cable for fraying. If the
cable is frayed at all, replace immediately.

Check the winch brake. Fix if necessary.

After the auger has been positioned,
anchor the intake end or support the
discharge end to prevent tipping.

Check oil in auger drive gearbox. The oil
level in the gearbox should be 2 1/2”
down from the top. Top up with S.A.E.
80W90 gear oil if required.

Remove the plastic head end cover and
check the auger chain drive tension.
Adjust if necessary.



8” & 10” Transport Augers

4.4 Work Area Placement A DANGER

Moving the Auger with a Towing Vehicle into or DANGER! DO NOT attempt to increase the

out of the Working Area. Refer to Section 2.6. auger height by positioning the wheels on
« Clear the entire area of all debris. lumber, blocks or by any other means.

e  When moving the auger, always use a
vehicle. When removing from or
attaching to a vehicle, test the intake end
for downward weight. Lift it slowly and
keep the intake end no higher than the
tow vehicle’s hitch. Be sure all product is
emptied from the auger before lifting.

A WARNING

WARNING! Never move the auger
manually. Do not push on the auger
undercarriage.

e The auger must be on a level surface
attached to a vehicle and the wheels
must be free to move when raising or
lowering.

» If the auger must be raised before
placement, make sure the entire area
above the auger and in the line of travel is
clear of obstructions and electrical wires.

DANGER! Electrocution can occur
without direct contract with power
lines.

» Move the auger into working position
with the tow vehicle - NOT BY HAND.
Make sure everyone is clear of the work
area, especially children.

e Oncein place, the auger should be
anchored at the intake end and/or
supported at the discharge end. The
wheels should be chocked on BOTH
sides of the auger and power source.

40



4.5 Operation & Break-In

During the regular operation of your auger, one
person must be in position to monitor the
operation.

It is also good practice to visually inspect the
auger periodically during the actual operation.
You should be alert for unusual vibrations, noises
and loosening of fasteners.

A WARNING

WARNING! Clear the area of all bystanders
especially children.

» Keep all safety shields and devices in
place.

» Make certain everyone is clear before
operating or moving the machine,
especially children.

» Keep hands, feet and clothing away from
moving parts.

o If the auger is PTO driven, make sure
Tractor PTO does not exceed 540 rpm.

» Regulate the amount of grain entering
the auger to keep it from overloading.

e When using the auger to remove grain
from a bin, adjust the position of the
auger intake in the bin chute, to keep the
auger from overloading.

A CAUTION|

Caution. Attempting to bury the complete
auger intake in a bin, will cause the drive
system to overload.

e If the intake guard becomes plugged
with foreign material and does not allow
product through, shut off the flow of
material and allow the intake guard to
clean out.

41

8" & 10” Transport Augers

A DANGER
DANGER! Never use a body part (hand or

foot) to clean off the intake guard. Use a
broom or shovel.

» Use caution when looking in the back of
the truck box.

A WARNING

WARNING! NEVER use the auger as a step
when looking in the back of the box.

o Use caution when cleaning out the
corners of the truck box.

A WARNING

WARNING!
intake.

Do not lean over the auger

* When cleaning out the intake hopper,
always use a shovel or broom.

DANGER! NEVER use your hands or feet to
clean out the intake hopper. Use a shovel.

» Do not judge the fullness of the bin by
allowing the auger to plug at the top end
and break the shear pin; severe damage
to the flighting can result. This type of
damage will not be covered under
warranty.

» Always allow the auger to empty out
before shutting off the power source.

e Shut off the power and lock out the
power source before adjusting, servicing
or cleaning.



8” & 10” Transport Augers

4.,5.1 Initial Break-in

Proper initial break-in of your new Brandt grain
auger will greatly increase the efficiency and
lifespan of the auger.

A WARNING
WARNING! Never run a new auger empty

until the break in procedure has been
completed, and then only at low RPM.

A CAUTION|

Caution. During the initial start-up and
break in period, the operator shall be
aware of any unusual vibrations or noises.
If any unusual vibrations or noises are
noticed, shut down the auger, lock out the
power source, and adjust according to the
manual or contact your local dealer.

A CAUTION|

Caution. Use extreme caution when
moving the auger into working position!
Make sure everyone is clear of the work
area, especially children.

Insert the auger into the grain so the intake
is approximately half full or allow grain into
the hopper so the intake is half covered.

2. Start the engine and set the throttle to half
speed (electric drive models will run the
auger at full speed).

3. Allow grain into the auger to keep the intake
half full.

4. Maintain this grain level and engine speed
for at least 20 minutes.

Note: Running the auger at this lowered

capacity will allow the grain to polish the
rust from the inside of the auger tube

42

without putting excess strain on the drive

components.

5. At the end of the 20 minute break-in period,
stop the grain flow and continue to run the
auger slowly until it is empty.

6. Shut down the auger and lock out the
power source.

7. Do a complete inspection of the auger

which includes but not restricted to:

Checking the auger drive belt tension.
New belts stretch noticeably upon initial
use. It is crucial that the belts are
tightened as specified at this time. If the
drive belts are not tightened, they will
fail.

Checking the auger drive gearbox for
leaking.

Checking for any loose fasteners and
components.

Upon completion of the inspection and making
any adjustments as required, your Brandt auger
is now ready for normal operation. Normal
operation does not include running the auger at
high speeds without grain. Following this break-
in procedure at the beginning of every grain
moving season will enhance the auger lifespan
and user experience.



4.5.2

Auger Shutdown

Normal Shutdown

Make sure the hopper and auger are
empty before stopping the unit.

Before the operator leaves the work area,
the power source must be locked out.

Emergency Shutdown

Should it be necessary to shutdown the
auger under load, disconnect and lock
out the power source. Clear as much
product from the hopper and auger as
possible. Never attempt to start the
auger when full.

Starting the unit under load may resultin
damage to the auger. Such damage is
considered abuse of the equipment and
is not covered under warranty.

43

8" & 10” Transport Augers

4.6 Auger Drive Shear Pin

The auger drive system and flight are protected
by a shear pin located in the flex coupler
connecting the gear box to the drive shaft.

All 8" Augers use a 5/16” x 2" HD Roll Pin.
All 10" Augers use a 3/8" x 2" HD Roll Pin.

FIG. 4-2. Shear Bolt



8” & 10” Transport Augers

4.7 Optional Reversing Gear
Box

An optional Reversing Gear Box is available for
the 8” & 10" augers. This gear box allows the
auger flighting to be reversed, to allow for auger
clean out, without removing the drive belts or
PTO shaft.

The shift lever can be moved to three positions:
forward, neutral and reverse. Fig.4.4,4.5 and 4.6
show the shift lever in the different positions.

Operating the Reversing Gear Box

1. Stop all power to the auger drive system.

If the auger is driven by a gas or diesel
engine, shut off the engine. If the engine is
equipped with a optional electric clutch, turn
the clutch switch to the off position. The
engine can remain running.

| 8” GearBox |

FIG. 4-3. Optional 8” Reversing Gear Box

FIG. 4-4. Optional 10” Reversing Gearbox

44

If the auger is driven with a electric motor,
turn off the power to the motor.

If the auger is driven by a tractor PTO,
disengage the power to the PTO shaft.

A CAUTION

Caution. The shift lever MUST NOT be
moved while the belts or PTO shaft are
turning. Failure to heed this warning will
result in damage to the internal
components of the gear box.

Move the shift lever to the desired position.
If the lever does not move or it will not move
into the opposite position, slightly turn the
gear box shaft by hand while pushing or
pulling on the shift lever. You will feel when
the shift lever has moved into position.
Detent holes are drilled into the top of the
gear box to hold the shift lever in place.

10” Gear Box

FIG. 4-6. Shift Lever - Forward Position



8" & 10” Transport Augers

4.8 Intake Guard

For your safety, this auger has been equipped
with an Intake Guard.

LY 8” Gear Box :
b4 & o sn . d ﬂ +

FIG. 4-7. Shift Lever - Neutral Positio

IG. 4-1. Inke uar |
REMOVAL OF THE INTAKE GUARD
IS DONE AT THE USER’S RISK AND
MAY RESULT IN SERIOUS INJURY
OR DEATH.

FIG. 4-9. Shift Lever - Reverse Position

FIG. 4-12. Intake Guard Fasteners

A DANGER

DANGER! TO PREVENT
SERIOUS INJURY OR DEATH,
KEEP HANDS, FEET AND

: - CLOTHING AWAY FROM AUGER
10” Gear Box ‘ { INTAKE.

FIG. 4-10. Shift Lever - Reverse Position

45



8” & 10” Transport Augers

4.9 Clean Up and Storage

When the operation has been completed, it is
recommended that you move the auger to the
new work area or storage area.

Clean the entire area.

Remove all anchors, supports and wheel
chocks.

Move the auger slowly out of working
position with a towing vehicle - NOT BY
HAND.

If not already in transport position, lower
the auger to the full down position
immediately upon clearance of any
obstructions.

Transport the auger to the new work area
or storage area. Itis recommended that
the auger be stored in the fully down
position with the intake end anchored to
the ground.

Never leave the auger resting against a
bin or storage building.

46

4.10 Transport

Moving the Auger with a Towing Vehicle to or
from the Work Area.

Clear the area of bystanders, especially
children.

Always transport the auger in the fully
down position. The lift arm of the
undercarriage should be seated against
the transport stop with slight tension on
the winch cable and at least three
complete wraps of cable around the
winch drum.

Make certain the hitch pin or bolt is
securely attached with a retainer and a
additional safety chain is secured to the
auger and tow vehicle. See Section 2.6.1.

DO NOT transport the auger at speeds in
excess of 80 km/h (50 mph). Be sure to
comply with all local regulations
governing marking, towing and
maximum width.

Be alert to overhead obstructions and
electrical wires.

R

DANGER! Electrocution can occur without
direct contract with power lines.

Never allow persons to stand underneath
or ride on the auger when it is being
transported.



anerers  IMaintenance

A WARNING

WARNING! Before any maintenance or
adjustment is done on your equipment,
ensure you stop, disconnect and lock out all
power sources, including the PTO shaft.

A WARNING

WARNING! Perform all service and
maintenance with the Auger in the fully
lowered position.

5.1 Fluids and Lubricants

A CAUTION|

Caution. Use proper safety procedures
when  handling  petroleum  products
including, but not limited to, the use of
rubber gloves and eye protection.

» Grease - For all points except the PTO
Shaft. Use an SAE multipurpose high
temperature grease with extreme-
pressure (EP) rating. Also acceptable is an
SAE multipurpose lithium based grease.

e Storing Lubricants - Your machine can
operate at top efficiency only if clean
lubricants are used. Use clean containers
to handle all lubricants. Store them in an
area protected from dust, moisture and
other contaminants.

47

8” & 10” Transport Augers

5.2 Lubrication

1.

Use the provided Maintenance Checklist to
keep a record of all scheduled maintenance.

Use a hand held grease gun for all greasing.

Wipe fittings clean before greasing to avoid
injecting dirt and grit.

Repair and replace broken or missing
fittings immediately.

If fittings will not take grease, remove and
clean thoroughly. Also clean lubricant
passageway. Replace fitting if necessary.

Note: DO NOT OVER GREASE BEARINGS AS THIS

MAY DAMAGE THE SEAL.



8” & 10” Transport Augers

5.3 Service Intervals 5.3.2 50 Hours or Weekly

These service intervals are listed in addition to * ;heCk the discharge engl drive chain for

the new machine break in items as described in tightness. Refer to Section 5.6.

the Pre- Operation checklist in Section 4.3. » Checkthe oilite bushing in the auger
intake.

5.3.1 8 Hours or Daily
5.3.3 Annual

e Lubricate the PTO drive line. (if used)
e Check that all hardware is properly
tightened and secure.

e Lubricate the Head End bearings.

-universal joints

-telescoping members

e Check the drive belt tension. The engine o Check the wheel bearing tightness,
drive belts should deflect 1 1/2" with 6 - 8 repack if necessary.
Ibs. force at the centre of the span. The « Check wheel bolts for proper torque.

electric drive belts should deflect 1/2”
with 6 - 8 Ibs. force at the centre of the
span.

o Check the lift cable for fraying. If the
cable is frayed at all, it must be replaced.

e Check the winch brake for proper
operation.

o Check the gearbox for leaking. The oil
level should be 2” down from the top on
8" augers and 2 1/2” down from the top
on 10” augers. Refill if necessary. Use
80W90 gear oil.

e Check the drive shaft wooden bearings
for wear or breakage. Split bearings are
available for easy replacement.

o Check the gear box flex coupler for wear.

48



8” & 10” Transport Augers

Head End Bearings

Check Gearbox

Inspect Intake Bushing
50 Hrs

Wheel Bearings

Motor Base Bushings 50 Hrs

50 Hrs

U-Joint

-
8Hrs ~a 8 hrs

Telescope
8 Hrs

FIG.5-1. Service Locations

5.4 Gearbox Oil Level

To check the oil level in the gearbox, remove the
fill plug from the top of the gearbox and use a
piece of wire as a dip stick.

The oil level for the gearboxes is shown in Fig.
5-2 and Fig. 5-3. Use 80W90 gear oil.

y Fill Plug
" Oil Level 2 1/2” from top

Fill Plug 5
Oil Level 2” from top

e .'__'-__q-” l Y
FIG.5-3. 10” Gearbox Oil Checking Location

.

FIG.5-2. 8" erbox Oil Checking Locatin

49



8” & 10” Transport Augers

5.5 ShearPin

The shear bolt is located in the gear box flex
coupler. Use only the size of pin listed for each
size of auger.

All 8" Augers - 5/16" x 2" HD Roll Pin - Brandt Part
No. 8024864

All 10” Augers - 3/8"x 2" HD Roll Pin - Brandt part
no. 8024862

Shear Bolt

FIG. 5-4. Shear Bolt

Wy

Upper B

.

FIG. 5-5. Upper Bearing Fasteners

50

5.6 Discharge End Chain
Adjustment

To adjust the discharge end chain tension, use
the following instructions.

1. Remove the plastic head end cover.

2. Loosen the bolts holding the upper bearing

until the nuts are snug only. See Fig. 5.5.

Adjust the position of the upper head end
bearing and sprocket using a pry bar and
wood block. See Fig. 5.6. DO NOT HIT THE
SPROCKET WITH A STEEL HAMMER. The
chain should have a maximum deflection of
0.2" - 0.3" in the centre of the span with 7 Ib.
pressure.

Tighten the bolts holding the upper head
end bearing. See Fig. 5.5.

5. Re-install the plastic head end cover.

Note: Ensure grease covers the bottom quarter
of the lower sprocket.

The chain should deflect 0.2" -
centre

0.3”in the
of the span with 7 Ib. pressure.

FIG56 Adjusting the Chain Tension



5.7 Wheel Hub Installation

5.7.1 Adjusting the Hub

Tightness

To adjust the 5 bolt wheel hub tightness, use the
following instructions.

1. Remove the dust cap from the hub. Remove
the cotter pin holding the castle nut in place.

Torque the castle nut to 50 ft-Ibs. Turn the
hub one full rotation to seat the cups and
cones. Repeat this process of tightening and
rotating four times. This will ensure the
cones are properly seated in the cups.

Loosen the castle nut one full turn or until
the nut can be turned by hand.

Torque the castle nut to 20 ft-Ibs. Turn the
hub one full rotation to seat the cones in the
cups.

Loosen the castle nut until the first
castellation lines up with the cotter pin hole.
This should be no more than 1/6 of a turn.

Install the cotter pin but do not bend the
ends yet.

Turn the hub and make sure it rotates freely.

If the hub is the proper tightness, bend the
ends of the cotter pin, pack the dust cap
with grease and install.

If the hub seems too loose in the axial
direction, check the end play to verify it is
within 0.001” to 0.005”, as shown in Section
5.7.2.

51

8” & 10” Transport Augers

5.7.2 Checking End Play of an

Installed Hub

Note: End play must be checked with a Dial
Indicator.

1. Ensure the hub has been installed using the
previous installation instructions.

Attach the base of the Dial Indicator to the
mounting face of the hub. See Fig. 5-7.

Pointer or Plunger

Dial Indicator

FIG. 5-7. Checking the Hub End Play

3. Adjust the Dial Indicator plunger or pointer

so it is parallel with the spindle axis.

Grasp the hub assembly at the 3 o'clock and
9 o'clock positions. Push and pull on the hub
and read the bearing end play as the total
indicator movement.

End play must be within the range of 0.001”
to 0.005" If it is, proceed to step 8.

If the end play measurement exceeds 0.005",
repeat the procedure in Section 5.7.1 and
recheck the end play.

If the end play still exceeds 0.005” after
repeating the instructions in Section 5.7.1,
tighten the castle nut to the next
castellation. This should not exceed 1/6 of a
turn.

Install the cotter pin and check to ensure the
hub rotates freely.

o

Pack the dust cap with grease and install.




8” & 10” Transport Augers

5.8 Drive Belt Alignment

Alignment is the single most common cause of
drive belt issues. Problems with belt retention or
wear can usually be solved with proper drive belt
alignment. The more attention paid to
alignment, the better the operation of the auger
and the longer the life of the belt.

Refer to Auger Drives Assembly manual for
instructions on aligning the drive belt.

52



5.9 Service Record

8” & 10” Transport Augers

Use this table to record the service work done to the machine. See Lubrication Section 5.2 for details

of service.

Table Codes C - Check L - Lubricate

Hours

Serviced by, Initials

Service Schedule

8 Hours or Daily

PTO Universal Joints (if required)

PTO Telescoping Members (if required)

Drive Belt Tension

Lift Cable

Winch Brake

Gear Box Qil Level

Driveshaft Wooden Bearings

oN NN NN NN NN el

Gear Box Flex Coupler

50 Hours or Annually

Head End Bearings

-

Motor Base Bushings

Head End Drive Chain

Wheel Bearings, Repack if Necessary

Intake Qilite Bushing

Head End Drive Chains & Sprockets

Check all fasteners for tighteness

ojolo|lo|lo|

Check Wheel Bolts for proper torque

53



8” & 10” Transport Augers

54



8” & 10” Transport Augers

CHAPTER 6 TrOUbIEShOOting

The Brandt 8” & 10” Transport Augers have been designed to give long and trouble-free use. Minor
problems do, however, occur from time to time. In the following section, we have listed many of the
problems, causes and solutions to the problems that you may encounter. If you encounter a problem
that is difficult to solve, even after reading through this trouble shooting section, please contact your
local Brandt dealer. Before you call, please have this manual and the serial number from your Auger at
hand.

Symptom Possible Cause Solution
Noisy Flight Foreign object stuck on flight. |Stop auger and remove foreign
object.
Worn head end bearings Replace head end bearings and/or
and/orintake bearing. intake bearing.
Dented auger tube. Contactthe Brandt dealer about

having the dent removed.

Bent augerflight. Contactthe Brandt dealer about
having the flight straightened.

High spots in the flight. Check the augertube forhot
spots. Remove theflight fromthe
tube and grind the flightiin the
appropriate areas.

Shear bolt breaking [Foreign object stuckin flight. [Stop the auger, remove the
foreign object and replace the
shear bolt with the proper size.

Head end bearings siezed. Replace the head end bearings
and lubricate.

Wood driveshaft bearing Remove the wood bearing and
siezed to driveshaft. sand off the paint from under the
bearing. Replace the bearing if
required.

Head end chain too loose. Tighten or replace the chain.
Check the sprockets and replace if
necessary.

Chain Coupler Sprockets not  |There must be a small gap
assembled correctly. between the sprockets and also
between the chain plates and the
outside of the sprockets. Adjust so
there is some flexiblity in the
coupler.

55



8” & 10” Transport Augers

Symptom

Possible Cause

Solution

Poor capacity

Auger flight running too slow.

Make sure the drive pulleys are the
correctsize. Make aure the engine
or tractor is running at the proper
speed.

Auger flight running too fast.
(Electric or Engine Drive)

Make sure the drive pulleys are the
correctsize. Make aure the engine
or tractor is running at the proper
speed.

Auger flight running too fast.
(PTO Drive)

If an adapter shaftis being used
on the 1000 rom PTO shaft, make
sure the tractor speed isreduced
so the 1000 rpm shaftisrunning at
540 rpm.

Auger intake isrestricted.

Remove the restriction from the
intake. Make sure the productis
being dumped directly on the
intake flight.

Auger flight joint is out of time.

Remove the auger flight, remove
the flight joining bolt and turn the
flight 180 degrees so the lower
flight overlaps the upper flight.

6.0 Troubleshooting Guide (continued)

56




8” & 10” Transport Augers

6.0 Troubleshooting Guide (continued)

Symptom Possible Cause Solution

Drive belts Belts are too loose. Retighten the belts

bouncing.
The drive and gearbox pulleys| Align the drive and gearbox
are notaligned. pulleys.
Bent pulley. Replace pulley.
Pulley out-of-round. Replace pulley.
The gearboxisout of align Realign the gearbox soitis
with the auger tube. square to the auger tube.
Gearbox bearings are worn Replace the bearings and sealsin
out. the gearbox.
Driveshaft bearingsare worn | Replace the driveshaft bearings.
out.
Bentdriveshaft. Replace the driveshaft.

Tractor is out-of-square with Realign the tractor soitisinline
the auger. with the PTO base and square
with the auger.

The u-jointsin the PTO shaft | Replace the u-joints.

are worn out.

The engineisvibrating Check the engine mount bolts.
excessively. Check all the motor base
mounting bolts.

57



8” & 10” Transport Augers

58



8” & 10” Transport Augers

«nerers  Additional Information

7.1 General Torque Specifications

Use the following guidelines when tightening bolts.
» Tighten all bolts to the torques specified in charts unless otherwise noted throughout this
manual.
o Check the tightness of the bolts periodically, using the bolt-torque chart as a guide.
» Replace hardware with the same strength bolt.

» Torque figures are valid for non-greased or non-oiled threads and heads unless otherwise
specified. Do not grease or oil bolts or cap screws unless specified in this manual. When using
locking elements, increase the torque values by 5%.

59



8” & 10” Transport Augers

7.1.1  Unified Inch Bolt and Screw Torque Values

ITEIET UN-GEMAYOS

TABLE 7-1. Unified Inch Bolt and Screw Torque Values

SAE Grade 1 SAE Grade 22 SAE Grade 5, 5.1 or 5.2 SAE Grade 8 or 8.2
Bolt or
S;rew Lubricated® Dry© Lubricated® Dry© Lubricated® Dry© Lubricated® Dry¢
ize

N.m |[lb-in [N.om (lb-in [N.m [lb-in | N.m |lb-in | N.m |lb-in | N.m |lb-in | N.m |[lb-in | N.m [lb-in

1/4 | 3.7 33 4.7 42 6 53 7.5 66 9.5 84 12 106 [13.5 | 120 17 150
N.m |[lb-ft | N.m [lb-ft

5/16 | 77 | 68 | 98 | 86 12 1106 |155 | 137 (195 | 172 | 25 | 221 | 28 |205 | 35 26

N.m [lb-ft | N.m |lb-ft

3/8 135 [ 120 |175 | 155 | 22 | 194 | 27 | 240 | 35 26 44 325 | 49 36 63 46

N.m |Ib-ft |N.m [lb-ft [ N.m |lb-ft

7/16 | 22 | 194 | 28 [205 | 35 26 44 325 | 56 41 70 52 80 59 | 100 | 74

N.m |Ib-ft
1/2| 34 25 42 31 53 39 67 49 85 63 110 | 80 120 | 88 155 | 115

9/16 | 48 |355 | 60 45 76 56 95 70 | 125 | 92 | 155 | 115 | 175 | 130 | 220 | 165

5/8| 67 | 49 85 63 | 105 | 77 | 135 | 100 [ 170 | 125 |215 | 160 | 240 | 175 | 305 | 225

3/41120 | 88 | 150 [ 110 | 190 | 140 | 240 | 175 | 300 | 220 |380 |280 |425 |315 | 540 | 400

7/8 (190 (140 | 240 | 175 | 190 | 140 | 240 | 175 |[490 | 360 | 615 | 455 | 690 | 510 | 870 | 640

11285 | 210 | 360 | 265 | 285 | 210 | 360 | 265 |730 | 540 |920 | 680 (1030 | 760 [1300 | 960

1-1/8 | 400 | 300 | 510 | 375 | 400 |300 | 510 |[375 [910 | 670 [1150 | 850 |1450 {1075 |1850 {1350

1-1/4 | 570 | 420 | 725 | 535 | 570 | 420 | 725 | 535 ({1280 | 945 |1630 |1200 |2050 {1500 |2600 [1920

1-3/8 | 750 | 550 | 950 | 700 | 750 | 550 | 950 | 700 {1700 {1250 (2140 |1580 |2700 {2000 {3400 {2500

1-1/21 990 | 730 [1250 | 930 | 990 | 730 |1250 | 930 {2250 (1650 [2850 |2100 |3600 {2650 |4550 {3350

Torque values listed are for general use only, based on the strength of the bolt or  |Replace fasteners with the same or higher grade. If higher grade
screw. DO NOT use these values if a different torque value or tightening procedure |[fasteners are used, tighten these to the strength of the original.

is given for a specific application. For plastic insert or crimped steel type lock nuts, |Make sure fastener threads are clean and that you properly start
for stainless steel fasteners, or for nuts on U-bolts, see the tightening instructions  |thread engagement. When possible, lubricate plain or zinc plated
for the specific application. Shear bolts are designed to fail under predetermined  |fasteners other than lock nuts, wheel bolts or wheel nuts, unless
loads. Always replace shear bolts with identical grade. different instructions are given for the specific application.

@ Grade 2 applies for hex cap screws (not hex bolts) up to 6 in. (152mm) long. Grade 1 applies for hex cap screws over 6 in. (152mm) long and for all
other types of bolts and screws of any length.

b Lubricated means coated with a lubricant such as engine oil, fasteners with phosphate and oil coatings, or 7/8 in. and larger fasteners with JDM F13C
zinc flake coating.

© Dry means plain or zinc plated without any lubrication, or 1/4 to 3/4 in. fasteners with JDM F13B zinc flake coating.

60



7.1.2

8" & 10” Transport Augers

Metric Bolt and Screw Torque Values

2.4 129
TABLE 7-2. Metric Bolt and Screw Torque Values
Class 4.8 Class 8.8 or 9.8 Class 10.9 Class 12.9
Bolt or
S;rew Lubricated® Dry© Lubricated® Dry© Lubricated® Dry© Lubricated® Dry©
1ze
N.m |lb-in |N.m |[Ib-in [ N.m [lb-in | N.m |lb-in | N.m |lb-in | N.m |[lb-in | N.m [lb-in |N.m |lb-in
M6 | 4.7 42 6 53 8.9 79 |113 {100 | 13 | 115 (165 | 146 | 155 | 137 |195 | 172
N.m |lb-ft | N.m |lb-ft | N.m |Ib-ft | N.m |lb-ft
M8 | 115 | 102 | 145 | 128 22 194 | 27.5 | 243 32 235 | 40 |295 | 37 (275 | 47 35
N.m |Ib-ft | N.m |lb-ft | N.m |Ib-ft
M10| 23 |204 | 29 21 43 32 55 40 63 46 80 59 75 55 95 70
N.m |lb-ft
M12| 40 |[29.5 | 50 37 75 55 95 70 | 110 | 80 | 140 [ 105 [130 | 95 | 165 | 120
M14 | 63 46 80 59 | 120 | 88 | 150 (110 [ 175 | 130 | 220 | 165 |205 | 150 | 260 | 190
M16 | 100 | 74 | 125 | 92 | 190 | 140 | 240 | 175 | 275 | 200 |350 | 255 |320 | 235 |400 | 300
M18 | 135 | 100 | 170 | 125 | 265 | 195 | 330 |245 | 375 |275 | 475 | 350 | 440 | 325 | 560 | 410
M20 | 190 | 140 | 245 | 180 | 375 |275 | 475 | 350 | 530 | 390 675 | 500 | 625 | 460 | 790 | 580
M22 | 265 | 195 | 330 | 245 | 510 | 375 | 650 | 480 | 725 | 535 [ 920 | 680 | 850 | 625 |1080 | 800
M24 | 330 | 245 | 425 | 315 | 650 [ 480 | 820 [ 600 | 920 | 680 |1150 | 850 |1080 | 800 |1350 |1000
M27 | 490 | 360 | 625 | 460 | 950 | 700 [1200 | 885 |1350 |1000 {1700 {1250 {1580 |1160 |2000 |1475
M30 | 660 | 490 | 850 | 625 |1290 | 950 [1630 {1200 |1850 |1350 {2300 {1700 {2140 |1580 (2700 {2000
M33| 900 | 665 |1150 | 850 |1750 {1300 [2200 {1625 |2500 {1850 |3150 {2325 |2900 {2150 |3700 |2730
M36 (1150 | 850 |1450 |1075 |2250 (1650 {2850 {2100 |3200 |2350 {4050 {3000 {3750 |2770 (4750 {3500
Torque values listed are for general use only, based on the strength of the |Shear bolts are designed to fail under predetermined loads. Always replace
bolt or screw. DO NOT use these values if a different torque value or shear bolts with identical property class. If higher property class fasteners
tightening procedure is given for a specific application. For stainless steel |are used, tighten these to the strength of the original. Make sure fastener
fasteners or for nuts on U-bolts, see the tightening instructions for the threads are clean and that you properly start thread engagement. When
specific application. Tighten plastic insert or crimped steel type lock nuts  |possible, lubricate plain or zinc plated fasteners other than lock nuts, wheel
by turning the nut to the dry torque shown int he chart, unless different  [bolts or wheel nuts, unless different instructions are given for the specific
instructions are given for the specific application. application.
b Lubricated means coated with a lubricant such as engine oil, fasteners with phosphate and oil coatings, or M20 and larger fasteners with JDM F13C
zinc flake coating.
© Dry means plain or zinc plated without any lubrication, or M6 to M18 fasteners with JDM F13B zinc flake coating.

61




8” & 10” Transport Augers

7.1.3 Suggested Torque for Hydraulic Fittings

TABLE 7-3. Suggested Torque for Hydraulic Fittings

Torque
Fitting Size | Dash Size 37°JIC ORB ORF

ft-lb N-m ft-lb N-m ft-lb N-m

1/4 04 12 15 14 20 12 15

3/8 06 20 25 23 30 25 35

1/2 08 40 55 40 55 55 75
5/8 10 60 80 45 60 75 100
3/4 12 80 110 75 100 130 175
7/8 14 - - 85 115 170 230
1 16 110 150 120 165 210 285
1-1/4 20 130 175 155 210 250 340
1-1/2 24 165 225 170 230 320 435

7.1.4 Suggested Torque for Tapered Pipe Thread Hydraulic Fittings

TABLE 7-4. Tapered Pipe Thread Torque

Suggested Wrenching Torque for Tapered Pipe Thread Fittings
Tapered Pipe Thread with Sealant* Tapered Pipe Thread without Sealant
Thread Size N-m Ib-ft Thread Size N-m Ib-ft
1/16-27 UNF 15 10 1/16-27 UNF 20 15
1/8-27 UNF 20 15 1/8-27 UNF 25 20
1/4-18 UNF 25 20 1/4-18 UNF 35 25
3/8-18 UNF 35 25 3/8-18 UNF 45 35
1/2-14 UNF 45 35 12-14 UNF 60 45
3/4-14 UNF 60 45 3/4-14 UNF 75 55
1-111/2 UN 75 55 1-111/2 UN 20 65
1-1/4-11 1/2 UN 95 70 1-1/4-11 1/2 UN 110 80
1-1/2-11 1/2 UN 110 80 1-1/2-11 1/2 UN 130 95
2-111/2UN 130 95 2-111/2UN 160 120
*SUGGESTED WRENCHING TORQUE FOR
TAPERED PIPE THREAD chart meets FUNK
Engineering Procedures Manual Torque
Specifications Q504.01.4 (YZS-101)

62



7.1.5

Cable Clamps

TABLE 7-5. Cable Clamp Torque Values

Cabl:,ClamP Min. Number C:\\;::::tt::n Torque in Ib-ft
1ze of Clamps back in inches

3/16" 2 33/4" 7>

1/4” 2 43/4" 15

5/16" 2 51/4" 30

3/8" 2 61/2" 45

172" 3 11172 45

5/8" 3 12" 0

7.2 SAE-to-Metric Conversions

8" & 10” Transport Augers

This manual provides values and measurements in units according to the standards of the Society of
Automotive Engineers (SAE). Table 7-6 provides the conversion factor for SAE units to Sl units (metric

system).

TABLE 7-6. SAE-to-Metric Conversion

SAE Unit Conversion Factor SI Units (Metric)
ft/min x 0.3048 Metres/min (m/min)
ft/s x 0.3048 Metres/s (m/s)

US gallon x 3.7854 Litres (L)

US gal/min (GPM) x 3.7854 Litres/min (L/min)

hp x 0.7457 Kilowatts (kW)

in x 2.54 Centimetres (cm)

in x25.4 Millimetres (mm)

in3 x 16.3871 Cubic centimetres (cm3 or cc)
b x 0.4535 Kilogram (kg)

Ibf X 4.4482 Newtons (N)

Ibf.ft or ft-Ib x 1.3558 Newton metres (N.m)
Ibf.in or in-1b x0.1129 Newton metres (N.m)
mph x 1.6063 Kilometres/hour (km/h)
0z x 29.5735 Millilitres (ml)

psi x 0.06894 Bar

psi X 6.8948 Kilopascals (kPa)

psi x 0.00689 Megapascals (MPa)

63




8” & 10” Transport Augers

7.3 Acronyms and Abbreviations

TABLE 7-7. Acronyms and Abbreviations

Term / Symbol Definition

! Foot

. Inch

A Ampere

API American Petroleum Institute
ASABE American Society of Agricultural and Biological Engineers
ASTM American Society of Testing and Materials
F Fahrenheit

ft Foot

ft/min Feet per minute

ft/s Feet per second

GPM U.S. gallons per minute

hp Horsepower

HPU Hydraulic power unit

Hz Hertz

in3 Cubic inches

ID Inside diameter

Ib Pound

Ibf Pounds force

Ibf.ft or ft-lb Pound feet or foot pounds

Ibf.in or in-Ib Pound inches orinch pounds
mph Miles per hour

N/A Not applicable

oD Outside diameter

OEM Original Equipment Manufacturer
oz Ounce

PH Phase

psi Pounds per square inch

RPM Revolutions per minute

SAE Society of Automotive Engineers
VAC Volts, alternating current

VDC Volts, direct current

64




caerers  Parts List

%
-

W ® N v R WDN-ZS=

Drawing List

“Common Assembly - 8” & 10” x 32" Auger” on page 66

“Common Assembly - 8” & 10” x 37" Auger” on page 68

“Common Assembly - 8" & 10” x 42" Auger” on page 70

“Common Assembly - 847, 852, 862 and 1052 Augers” on page 72
“Intake and Head End Parts - All Sizes” on page 74

“Drive Shaft Parts - All Sizes” on page 76

“Wheel Parts - All Augers” on page 77

“Decals - All Augers” on page 78

“Manual Winch - All Auger” on page 80

65

8” & 10” Transport Augers



8” & 10” Transport Augers

Common Assembly - 8” & 10” x 32" Auger

66



8" & 10” Transport Augers

REF # PART NoO. DESCRIPTION Q1Y
] C816883A TUBE WELDMENT - 832 1
D316458A TUBE WELDMENT - 1032 1
5 816995 MAIN FLIGHT WELDMENT - 832 1
D316459 MAIN FLIGHT WELDMENT - 1032 1
3 D316441 UPPER DRIVESHAFT 1
4 816992 LOWER DRIVESHAFT WELDMENT - 832 1
D316460 LOWER DRIVESHAFT WELDMENT - 1032 1
5 B887477 DRIVESHAFT BEARING HOUSING 4
6 B017045 1 1/4” WOOD BEARING INSERT 4
7 8000237 3/8" x 1" BOLT - GR.5 8
8 8001100 3/8” FLATWASHER 8
9 8001107 3/8" LOCKWASHER 8
10 8000755 3/8" HEX NUT 8
816869 8” DRIVELINE ADJUSTMENT PLATE 1
M D316421 10” DRIVELINE ADJUSTMENT PLATE 1
12 D316418 COMMON DRIVESHAFT GUARD 3
13 D316433 SHORT DRIVESHAFT GUARD 1
14 D316434 LONG DRIVESHAFT GUARD 1
15 D316474 DRIVESHAFT GUARD - 19” 1
16 D311019 DRIVESHAFT GUARD CLAMP 4
17 8000056 5/16” LOCK NUT 4
18 B027015 PLASTIC COUPLER COVER 1
19 D312110 COUPLER COVER MOUNT 1
20 B024215 2 1/2" HOSE CLAMP 1
21 8023316 3/8" x 3/4” SERRATED FLANGE BOLT 2
22 8000763 3/8” FLANGE LOCK NUT 2
23 D316413 TRANSPORT STOP 1
24 8023370 1/2" x 1 1/4" BOLT 2
25 8015210 1/2” LOCK NUT 12
26 (816887 4" TRACK SLIDE 1
27 (816886 4" SLIDE ROLLER 1
28 8000572 3/4" x6 1/2" BOLT - GR.5 1
29 8023319 3/4' LOCK NUT 5
30 D316404 32’ A-FRAME ARM 2
31 816909 A-FRAME CROSS BRACE 1
32 B0020168 3/8" x2 1/2" U-BOLT 2
33 8023319 3/8” LOCK NUT 4
34 8000539 3/4”x 2 1/2" BOLT - GR.5 2
35 C816126A 4" AXLE ASSEMBLY 1
36 B011209 15" TIRE & RIM 2
37 D316400 32" AXLE FRAME 1
38 816129 AXLE FRAME SUPPORT 2
39 B002018 1/2" x 4" U-BOLT 4
40 8023514 3/4" x 2" BOLT - GR.5 2
41 8001135 3/4" FLATWASHER 2
42 D316440 UNDERCARRIAGE BUSHING 2
43 8000422 1/2" x 4" BOLT - GR.5 2
44 B191515 WINCH CABLE 1

67



8” & 10” Transport Augers

Common Assembly - 8” and 10” x 37’ Auger

See page 74

68



8" & 10” Transport Augers

REF PART No. DESCRIPTION Q1Y | REF PART No. DESCRIPTION Qry
: C816885A | UPPERTUBE WELD - 837 1 33 8023319 3/8” LOCK NUT 4
D316463A UPPER TUBE WELD - 1037 1 34 8000539 3/4"x21/2" BOLT - GR.5 2
C816903 UPPER TUBE FLIGHT - 837 1 35 C816126A | 4" AXLE ASSEMBLY 1
2 D316465 UPPERTUBE FLIGHT - 1037 1 36 B011209 15" TIRE & RIM 2
3 D316441 UPPER DRIVESHAFT 1 37 D316401 37’ AXLE FRAME 1
C816880 LOWER DRIVESHAFT WELD - 837 1 38 C816128 AXLE FRAME SUPPORT 2
4 D316466 LOWER DRIVESHAFT WELD - 1037 1 39 B002018 1/2" x 4" U-BOLT 4
5 B887477 DRIVESHAFT BEARING HOUSING 5 40 8023514 3/4" x 2" BOLT - GR.5 2
6 B017045 1 1/4”" WOOD BEARING INSERT 5 41 8001135 3/4" FLATWASHER 2
7 8000237 3/8" x 1" BOLT - GR.5 10 42 D316440 UNDERCARRIAGE BUSHING 2
8 8001100 3/8" FLATWASHER 10 43 8000422 1/2" x 4" BOLT - GR.5 2
9 8001107 3/8" LOCKWASHER 10 C816993A | LOWERTUBE WELD - 837 1
10 8000755 3/8" HEX NUT 10 4 D316464A | LOWERTUBE WELD - 1037 1
1 C816869 8" DRIVELINE ADJUSTMENT PLATE 1 45 C816876 LOWER FLIGHT WELD - 837 1
D316421 10" DRIVELINE ADJUSTMENT PLATE 1 D316416 LOWER FLIGHT WELD - 1037 1
12 D316418 COMMON DRIVESHAFT GUARD 4 46 8000237 3/8"x 1" BOLT - GR.5 (837) 12
13 D316433 SHORT DRIVESHAFT GUARD 1 8023370 1/2"x 1 1/4” BOLT - GR. 5 (1037) 12
14 D316434 LONG DRIVESHAFT GUARD 1 47 8001107 3/8" LOCKWASHER (837) 12
- D316433 DRIVESHAFT GUARD - 6 1/4" - 837 1 8001122 1/2" LOCKWASHER (1037) 12
D316472 DRIVESHAFT GUARD -7 1/2" - 1037 1 48 8000755 3/8" HEX NUT (837) 12
16 D311019 DRIVESHAFT GUARD CLAMP 5 8000775 1/2" HEX NUT (1037) 12
17 8000056 5/16" LOCK NUT 5 49 8000261 3/8" x 2" BOLT - GR.5 (837) 2
18 C816160 COUPLER COVER - 837 1 8000409 1/2" x 3" BOLT - GR.5 (1037) 2
B027015 PLASTIC COUPLER COVER - 1037 1 50 8023319 3/8” LOCK NUT (837) 2
. C816159 COUPLER COVER BOTTOM - 837 1 8015210 1/2" LOCK NUT (1037) 2
D312110 COUPLER COVER MOUNT - 1037 1 51 B897778 WINCH CABLE 1
20 B024215 2 1/2" HOSE CLAMP - 1037 1
21 8023316 3/8" x 3/4” SF BOLT 2
22 8000763 3/8" LOCKING FLANGE NUT 2
23 D316413 TRANSPORT STOP 1
24 8023370 1/2" x 1 1/4" BOLT - GR.5 2
25 8015210 1/2" LOCK NUT 12
26 C816887 4" TRACK SLIDE 1
27 C816886 4" SLIDE ROLLER 1
28 8000572 3/4"x6 1/2" BOLT - GR.5 1
29 8023319 3/4" LOCK NUT 5
30 D316405 37' A-FRAME ARM 2
31 C816909 A-FRAME CROSS BRACE 1
32 B0020168 3/8"x 2 1/2" U-BOLT 2

69




8” & 10” Transport Augers

Common Assembly - 8” and 10” x 42’ Auger

70



8" & 10” Transport Augers

REF PART No. DESCRIPTION Qry REF PART No. DESCRIPTION Qry
C816867A | UPPERTUBE WELD - 842 1 33 8023319 3/8" LOCK NUT 4
1 D316408A | UPPERTUBE WELD - 1042 1 34 8000539 3/4"x21/2" BOLT - GR.5 2
C816877 UPPER TUBE FLIGHT - 842 1 35 C816126A | 4” AXLE ASSEMBLY 1
2 D316414 UPPERTUBE FLIGHT - 1042 1 36 B011209 15" TIRE & RIM 2
3 D316441 UPPER DRIVESHAFT 1 37 D316402 42' AXLE FRAME 1
816872 LOWER DRIVESHAFT WELD - 842 1 38 C816140 42" AXLE FRAME SUPPORT 2
4 D316419 LOWER DRIVESHAFT WELD - 1042 1 39 B002018 1/2" x 4" U-BOLT 4
5 B887477 DRIVESHAFT BEARING HOUSING 5 40 8023514 3/4" x 2" BOLT - GR.5 2
6 B017045 1 1/4” WOOD BEARING INSERT 5 41 8001135 3/4" FLATWASHER 2
7 8000237 3/8"x 1" BOLT - GR.5 10 42 D316440 UNDERCARRIAGE BUSHING 2
8 8001100 3/8” FLATWASHER 10 43 8000422 1/2" x 4" BOLT - GR.5 2
9 8001107 3/8" LOCKWASHER 10 C816868A | LOWERTUBE WELD - 842 1
10 8000755 3/8" HEX NUT 10 4 D316409A | LOWERTUBE WELD - 1042 1
C816869 8" DRIVELINE ADJUSTMENT PLATE 1 C816876 LOWER FLIGHT WELD - 842 1
M D316421 10" DRIVELINE ADJUSTMENT PLATE 1 45 D316416 LOWER FLIGHT WELD - 1042 1
12 D316418 COMMON DRIVESHAFT GUARD 4 46 8000237 3/8”"x 1" BOLT - GR.5 (842) 12
13 D316433 SHORT DRIVESHAFT GUARD 1 8023370 1/2"x 1 1/4" BOLT - GR. 5 (1042) 12
14 D316434 LONG DRIVESHAFT GUARD 1 47 8001107 3/8” LOCKWASHER (842) 12
- C816870 DRIVESHAFT GUARD - 47 1/8" - 842 1 8001122 1/2" LOCKWASHER (1042) 12
816870 DRIVESHAFT GUARD - 47 1/8" - 1042 1 48 8000755 3/8" HEX NUT (842) 12
16 D311019 DRIVESHAFT GUARD CLAMP 5 8000775 1/2" HEX NUT (1042) 12
17 8000056 5/16" LOCK NUT 5 49 8000261 3/8”x 2" BOLT - GR.5 (842) 2
18 B027015 PLASTIC COUPLER COVER 1 8000409 1/2" x 3" BOLT - GR.5 (1042) 2
19 D312110 COUPLER COVER MOUNT 1 50 8023319 3/8” LOCK NUT (842) 2
20 B024215 2 1/2" HOSE CLAMP 1 8015210 1/2" LOCK NUT (1042) 2
21 8023316 3/8" x 3/4" SF BOLT 2 51 B897778 WINCH CABLE 1
22 8000763 3/8” LOCKING FLANGE NUT 2
23 D316413 TRANSPORT STOP 1
24 8023370 1/2" x 1 1/4” BOLT - GR.5 2
25 8015210 1/2" LOCKNUT 12
26 C816887 4" TRACK SLIDE 1
27 C816886 4" SLIDE ROLLER 1
28 8000572 3/4" x 6 1/2" BOLT - GR.5 1
29 8023319 3/4” LOCKNUT 5
30 D316406 42' A-FRAME ARM 2
31 C816909 A-FRAME CROSS BRACE 1
32 B0020168 | 3/8"x 2 1/2” U-BOLT 2

71




8” & 10” Transport Augers

Common Assembly - 847, 852, 862 and 1052

See page 77

72



8" & 10” Transport Augers

REF PART No. DESCRIPTION Q1Y | REF PART No. DESCRIPTION Qry
C816897A UPPER TUBE WELD - 847, 852 & 862 1 38 C816857RA | 62" AXLE FRAME SUPPORT - RIGHT 1
1 D316422A UPPER TUBE WELD - 1052 1 39 B002018 1/2" x 4” U-BOLT 4
C816877 UPPER TUBE FLIGHT - 847, 852 & 862 1 40 8023514 3/4" x 2" BOLT - GR.5 2
2 D316414 UPPERTUBE FLIGHT - 1052 1 41 8001135 3/4” FLATWASHER 2
3 D316441 UPPER DRIVESHAFT 1 42 D316440 UNDERCARRIAGE BUSHING 2
816923 COMMON UPPER DRIVESHAFT -8” 1 43 8000422 1/2" x 4" BOLT - GR.5 2
4 C816923 COMMON UPPER DRIVESHAFT -10" 1 C816890A | LOWERTUBE WELD - 847 1
5 B887477 DRIVESHAFT BEARING HOUSING 6 C816894A LOWER TUBE WELD - 852 1
6 B017045 1 1/4” WOOD BEARING INSERT 6 4 C816898A LOWER TUBE WELD - 862 1
7 8000237 3/8" x 1" BOLT - GR.5 12 D316424A LOWER TUBE WELD - 1052 1
8 8001100 3/8” FLATWASHER 12 C816900 LOWER FLIGHT WELD - 847 1
9 8001107 3/8" LOCKWASHER 12 45 816901 LOWER FLIGHT WELD - 852 1
10 8000755 3/8" HEX NUT 12 816902 LOWER FLIGHT WELD - 862 1
C816869 8" DRIVELINE ADJUSTMENT PLATE 1 D316426 LOWER FLIGHT WELD - 1052 1
" D316421 10” DRIVELINE ADJUSTMENT PLATE 1 e 8000237 3/8" x 1" BOLT - GR.5 (8") 12
12 D316418 COMMON DRIVESHAFT GUARD 5 8023370 1/2"x11/4" BOLT - GR. 5 (1052) 12
13 D316433 SHORT DRIVESHAFT GUARD 1 A7 8001107 3/8" LOCKWASHER (8") 12
14 D316434 LONG DRIVESHAFT GUARD 1 8001122 1/2" LOCKWASHER (1052) 12
15 D316475 DRIVESHAFT GUARD - 25 1/2" - 47’ 1 48 8000755 3/8" HEX NUT (8") 12
D316473 DRIVESHAFT GUARD -7 1/2" - 52’ 1 8000775 1/2" HEX NUT (1052) 12
16 D311019 DRIVESHAFT GUARD CLAMP 6 e 8000261 3/8" x 2" BOLT - GR.5 (8") 2
17 8000056 5/16" LOCK NUT 6 8000409 1/2" x 3" BOLT - GR.5 (1052) 2
18 B027015 PLASTIC COUPLER COVER 1 5 8023319 3/8” LOCK NUT (8") 2
19 D312110 COUPLER COVER MOUNT 1 8015210 1/2" LOCK NUT (1052) 2
20 B024215 2 1/2" HOSE CLAMP 1 816989 LOWER DRIVESHAFT - 847 1
21 8023316 3/8" x 3/4” SF BOLT 2 816935 LOWER DRIVESHAFT - 852 1
22 8000763 3/8” LOCKING FLANGE NUT 2 > C816988 LOWER DRIVESHAFT - 862 1
23 D316413 TRANSPORT STOP 1 D316442 LOWER DRIVESHAFT - 1052 1
24 8023370 1/2" x 1 1/4” BOLT - GR.5 2 52 B195771 DRIVELINE COUPLING 1
25 8015210 1/2" LOCK NUT 16 53 B884505 1/4" KEY x 2" 2
26 C816887 4" TRACK SLIDE 1 54 8000956 5/16" x 1/4" SET SCREW 4
27 816886 4" SLIDE ROLLER 1 D311125 TRUSSTOWER - 47’ & 52’ 2
28 8000572 3/4" x 6 1/2" BOLT - GR.5 1 > C816997 TRUSS TOWER - 862 2
29 8023319 3/4" LOCK NUT 5 56 8023370 1/2" x 1 1/4” BOLT 4
C816862 47" A-FRAME ARM 2 57 B008070 1/4" CABLE CLAMP 12
30 D316407 52" A-FRAME ARM 2 58 8000371 1/2" x 1 3/4” BOLT 2
(816864 62’ A-FRAME ARM 2 59 B008071 1/4" CABLE THIMBLE 4
31 C816909 A-FRAME CROSS BRACE - EXCEPT 862 1 60 B0023115 5/8" LONG SPACER 2
32 B0020168 3/8" x 2 1/2" U-BOLT 2 61 8001118 1/2"” FLAT WASHER 2
33 8023319 3/8" LOCK NUT 4 62 B002025 1/2" x 6 3/4” EYEBOLT 2
34 8000539 3/4" x 2 1/2" BOLT - GR.5 2 63 8001118 1/2" FLAT WASHER 4
C816126A | 4" AXLE ASSEMBLY (ALL EXCEPT 862) 1 64 8000775 1/2" HEX NUT 4
3 C816125A | 4" AXLE ASSEMBLY (862) 1 B897777 1/4" TRUSS CABLE x 35’ 6” (47’ & 52) 2
36 B011209 15" TIRE & RIM 2 65 B897778 1/4” UPPER TRUSS CABLE x 41’ (862) 2
C816853 47' AXLE FRAME 1 811073 1/4” LOWER TRUSS CABLEXx 29.5'(862) 2
37 C816854 52" AXLE FRAME 1 C802766 1/4” WINCH CABLE x 61’ 6" (47" & 52') 1
C816855 62’ AXLE FRAME 1 66 C802768 1/4" WINCH CABLE x 66’ 6” (862) 1
C816130 47’ AXLE FRAME SUPPORT 2 67 2060557 MAXIMUM HEIGHT STOP - 862 1
38 c816127 52" AXLE FRAME SUPPORT 2 NS C816216 A-FRAME CROSS BRACE - 862 2
(C816857LA | 62" AXLE FRAME SUPPORT - LEFT 1

73



8” & 10” Transport Augers

Intake and Head End Parts - All Sizes

10" Head End Assembly

74



8" & 10” Transport Augers

REF # PART NoO. DESCRIPTION Qry

C816873A 8" STANADRD INTAKE C/W BUSHING 1

C816881A 8" SUPERCHARGED INTAKE C/W BUSHING 1

1 D316417A 10" STANDARD INTAKE C/W BUSHING 1
D316456A 10” SUPERCHARGE INTAKE C/W BUSHING 1

C816878 8" STANDARD INTAKE FLIGHT 1

C816991 8" SUPERCHARGE INTAKE FLIGHT 1

2 D316415 10” STANDARD INTAKE FLIGHT 1
D316461 10" SUPERCHARGE INTAKE FLIGHT 1

C817676 8" UPPER INTAKE CLAMP 1

3 D317617 10" UPPER INTAKE CLAMP 1
C816996 8" STANDARD INTAKE GUARD 1

C816994 8" SUPERCHARGE INTAKE GUARD 1

4 D316467 10" STANDARD INTAKE GUARD 1
D316468 10" SUPERCHARGE INTAKE GUARD 1

5 8000250 3/8"x 1 1/2" BOLT - GR.5 6
6 8000273 3/8"x21/2"BOLT-GR. 5 (8") 1
8000281 3/8" x 3" BOLT - GR.5 (10”) 1

7 8023319 3/8” STOVER LOCK NUT 7
8 8690 TRANSPORT AUGER INTAKE FOAM 2
B017610 OILITE BUSHING - 8" 1

? B017515 OILITE BUSHING - 10” 1
10 8023370 1/2" x 1 1/4" BOLT - GR.5 2
11 8015210 1/2" STOVER LOCK NUT 2
12 B002092 3/32" x 2 1/4" HAIR PIN CLIP 1
13 B027055 PLASTIC HEAD END COVER 1
14 B027057 HEAD END COVER PLUG 1
15 B027056 HEAD END COVER GASKET 1
16 B017862 FLANGETTE - 62MST 4
17 B017842 1 1/4” BEARING LC 2
18 B021842 BEARING GASKET 2
19 8000235 3/8” x 1" CARRIAGE BOLT 2
20 8000248 3/8" x 1 1/2" CARRIAGE BOLT 2
21 8023319 3/8” STOVER LOCK NUT 4
22 8000124 1/4" x 1" BOLT - GR.5 10
23 8000731 1/4" LOCK NUT 10
24 B017890 11/4” BEARING -4 BOLT FLANGE 2
25 8000366 1/2" x 1 1/2" SERRATED FLANGE BOLT 4
26 8000379 1/2" x 2" CARRIAGE BOLT 4
27 8015210 1/2" STOVER LOCK NUT 8
28 B890400 TRANSPORT HITCH 1

75



8” & 10” Transport Augers

Drive Shaft Parts - All Augers

Gear Box Drive Shaft Coupler

REF # PART No. DESCRIPTION Qry

B003005 8" GEAR BOX - BELT DRIVE - NON-REVERSING (EXCEPT 862) 1

BO0O3005R 8" GEAR BOX - BELT DRIVE - REVERSING (EXCEPT 862) 1

B003012 8"x 62" GEAR BOX - BELT DRIVE - NON REVERSING 1

BO03012R 8"x 62’ GEAR BOX - BELT DRIVE - REVERSING 1

1 B003010 8" GEAR BOX - ELECTRIC & DIRECT DRIVE - NON REVERSING 1
BO0O3010R 8" GEAR BOX - ELECTRIC & DIRECT DRIVE - REVERSING 1

B003012 10" GEAR BOX - NON-REVERSING 1

BO03012R 10" GEAR BOX - REVERSING 1
B003012RME 10" GEAR BOX - REVERSING - ELEC. DRIVE 1

5 B009802 8" GEAR BOX SHEAR SPROCKET - 1" BORE 1
B009801 10” GEAR BOX SHEAR SPROCKET - 1 1/4” BORE 1

3 B009842 R60 x 12 ROLLER CHAIN 1
4 B009800 COUPLER SPROCKET - 1 1/4” BORE - KEYED 3
5 B884505 1/4" KEY x 2" LONG 3
6 8000957 5/16" x 1/2" SET SCREW 6
7 8024864 5/16" x 2" ROLL PIN - 8” AUGERS 1
8024862 3/8" x 2" ROLL PIN - 10” AUGERS & 862 BELT DRIVE 1

9 B027843 CHAIN COUPLER GUARD 2
10 8000117 1/4" x 3/4" BOLT - GR.5 4
11 8000731 1/4” LOCK NUT 4

76




Wheel Parts - All Augers

8" & 10” Transport Augers

REF # PART No. DESCRIPTION Qry
1 B0O116406 GREASE SEAL 1
2 BO116403 INNER BEARING CONE 1
3 B0116402 INNER BEARING CUP 1
4 B0116401 5 BOLT HUB ONLY ¢/w WHEEL STUDS 1
5 B0116404 OUTER BEARING CUP 1
6 B0O116405 OUTER BEARING CONE 1
7 B002073 1”ID x 1 1/2" OD MACHINERY BUSHING 1
8 B001525 1”7 - 14 tpi SLOT NUT 1
9 B002047 3/16" x 1 1/4” COTTER PIN 1
10 B0116407 DUST CAP 1
11 B00116408 WHEEL NUT 5
12 B011209 ST205/75D15 TIRE & RIM 1

BO11209EZ ST205/75D15 TIRE & RIM - AUGER MOVER 1

77



8” & 10” Transport Augers

Decals - All Augers

ey
PRCORRN, b

\

10

Gas Drive

Direct Drive

78



8" & 10” Transport Augers

REF # PART No. DESCRIPTION QTY
1 B029967 DECAL - DOWN SPOUT WARNING 2
2 B029965 DECAL - AUGER DISCHARGE 2
3 B029150 DECAL - BRANDT 2

B029982 DECAL - 832A 2

B029983 DECAL - 837A 2

B029984 DECAL - 842A 2

B029985 DECAL - 847A 2

B029986 DECAL - 852A 2

4 B029987 DECAL - 862A 2

B029988 DECAL - 1032A 2

B029989 DECAL - 1037A 2

B029990 DECAL - 1042A 2

B029992 DECAL - 1052A 2

5 B029101 DECAL - DANGER AUGER INTAKE 1

6 B029100 DECAL - COMBINATION DANGER 1

7 B029971 DECAL - SAFE TRANSPORT 1

8 B0210266 RED REFLECTOR TAPE 2
9 B0210276 AMBER REFLECTOR TAPE AR
10 B029111 DECAL - MOVING PARTS HAZARD AR
1 B029170 DECAL - PTO SPEED 540 RPM AR
NS 2050365 DECAL - 8" 'HP’ AR
NS B029993 DECAL - 10" 'HP’ AR

79



8” & 10” Transport Augers

Manual Winch - All Augers

REF # PART No. DESCRIPTION QTYy
1 C816973 PULLEY BLOCK MOUNT 1
2 8000539 3/4"X 2 1/2" BOLT - GR.5 1
3 B001143 3/4" LOCK NUT 1
4 B0210342 1/2" CHAIN SWIVEL 1
5 C110102 SWIVEL PLATE 2
6 8000371 1/2"x 1 3/4" BOLT - GR.5 1
7 SW1069 LIFT ARM SPACER 1
8 B0011375 1/2" LOCKING JAM NUT 1
9 C310334 PULLEY PIN 1
10 C314453 2 1/2" CABLE PULLEY 1
1 B002048 5/32"x 1 1/2" COTTER PIN 2
12 B0020168 3/8" x 2 1/2" U-BOLT x 3 3/4” DEEP 2
13 8023319 3/8" STOVER LOCK NUT 4
14 C816206 MANUAL WINCH BASE 1
s B030200 1500 LBS WINCH - 832 to 852 & 1032 to 1042 1

B030250 2000 LBS WINCH - 862 & 1052 1
16 8000244 3/8"x 1 1/4" BOLT - GR.5 3
17 8001100 3/8" FLAT WASHER 6
18 8000761 3/8” LOCK NUT 3
19 B0020142 1/2" x 2 1/2" U-BOLT x 3 1/2" DEEP 2
20 8015210 1/2" LOCK NUT 4

80







liBrandt

Toll Free: 1-866-427-2638
www.brandt.ca




	Front Cover - 8 10 Std SC r10
	B012842 - Dealer Inspection Sheet r7
	B012842 - 8 10 Std SC TOC r9
	B012842 - Chapter 1 Intro r9
	B012842 - Chapter 2 Safety - NoColumns r7
	B012842 - Chapter 3 Assembly r10
	B012842 - Chapter 4 Operation r9
	B012842 - Chapter 5 Maintenance r10
	B012842 - Chapter 6 Toubleshooting r7
	B012842 - Chapter 7 Bolt & Hydraulic Fitting Torque Specs r7
	B012842 - Chapter 8 Parts List r10
	Back Cover - 8 10 Std SC

